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FCC ID:TE7TDW8960N

TEST REPORT CERTIFICATION

Applicant : TP-LINK Technologies Co., Ltd.
Manufacturer : TP-LINK Technologies Co., Ltd.
EUT Description Wireless N ADSL2+ Modem Router
FCC ID : TETTDW8960N
(A) MODEL NO. : TD-W8960N
(B) SERIAL NO. : N/A

(C) POWER SUPPLY : DC 12V From Adapter

(D) TEST VOLTAGE : DC 12V From Adapter Input
AC 120V/60Hz

Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C 2008

The device described above is tested by AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.
to determine the maximum emission levels emanating from the device. The maximum
emission levels are compared to the FCC Part 15 Subpart C limits both radiated and
conducted emissions.

The test results are contained in this test report and AUDIX TECHNOLOGY (SHENZHEN)
CO., LTD. is assumed full responsibility for the accuracy and completeness of these tests.

Also, this report shows that the Equipment Under Test (EUT) is to be technically compliant
with the FCC requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of AUDIX TECHNOLOGY (SHENZHEN) CO., LTD.

Date of Test : Jul.14” Sep.17, 2009

Prepared by : éo(i e [‘L'A-'«‘\Nf
Edie Huang / Assistant
S A/

Reviewer : = fM’V\A/ e T4

Jamy Yu / Senior Engincer
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1. SUMMARY OF STANDARDS AND RESULTS

1.1.Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
FCC Part 15: 15.207
Power Line Conducted Emission Test | ANSI C63.4: 2003 PASS
KDB558074
FCC Part 15: 15.209
Radiated Emission Test ANSI C63.4: 2003 PASS
KDB558074
. FCC Part 15: 15.247
Band Edge Compliance Test KDB558074 PASS
. L FCC Part 15: 15.247
Conducted spurious emissions test KDB558074 PASS
. FCC Part 15: 15.247
6dB Bandwidth Test KDB558074 PASS
FCC Part 15: 15.247
Output Power Test KDB558074 PASS
. FCC Part 15: 15.247
Power Spectral Density Test KDB558074 PASS
Antenna requirement FCC Part 15: 15.203 PASS

N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203




2.1.Description of Device

Product Name
Model Number
FCC ID

Operation Frequency

Channel Number

(

Modulation Technology :

Output Power

Antenna and Gain

Applicant

Manufacturer

Power Adapter

Date of Test

Date of Receipt

Sample Type

FCC ID:TE7TDW8960N
page 2-1

2. GENERAL INFORMATION

EUT)
Wireless N ADSL2+ Modem Router

TD-W8960N
TE7TDW8960N

IEEE 802.11b/g, 802.11n HT20: 2412MHz---2462MHz
IEEE802.11n HT40: 2422MHz---2452MHz

IEEE 802.11b/g, 802.11n HT20: 11 Channels
IEEE 802.11n HT40: 7Channels

|EEE 802.11b: DSSS(CCK,DQPSK,DBPSK)

|EEE 802.11g: OFDM(64QAM, 16QAM, QPSK, BPSK)
|EEE 802.11n HT20, HT40: OFDM (64QAM, 16QAM,
QPSK,BPSK)

IEEE 802.11b: 19.11 dBm

IEEE 802.11¢g: 23.11 dBm

IEEE 802.11n HT20: 23.79dBm

IEEE 802.11n HT40: 22.97dBm

MIMO 2X2 gain:3dBi

TP-LINK Technologies Co., Ltd.

Building 7, Second Part, Honghualing Industrial Zone,
Xili town, Nanshan, Shenzhen, P.R. China

TP-LINK Technologies Co., Ltd.

Building 7, Second Part, Honghualing Industrial Zone,
Xili town, Nanshan, Shenzhen, P.R. China
Manufacturer: LEADER ELECTRONICS INC.

M/N: MT12-4120100-A1

Cable: Unshielded, Undetachable, 1.5m
Jul.14~Sep.17, 2009

Jul.13, 2009

Prototype production

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09203



2.2.Test information

FCC ID:TE7TDW8960N
page 2-2

The test software “art.exe” was used to control EUT work in Continuous TX mode, and

select test channel, wireless mode and data rate.

Tested mode, channel, and data rate information
Mode data rate Channel Frequency
(Mpbs)(see Note) (MHz)
IEEE 802.11b 1 Low :CH1 2412
1 Middle: CH6 2437
1 High: CH11 2462
IEEE 802.11g 6 Low :CH1 2412
6 Middle: CH6 2437
6 High: CH11 2462
IEEE 802.11n HT20 6.5 Low :CH1 2412
6.5 Middle: CH6 2437
6.5 High: CH11 2462
IEEE 802.11n HT40 13.5 Low :CH1 2422
13.5 Middle: CH4 2437
13.5 High: CH7 2452
Note: According exploratory test, EUT will have maximum output power in
those data rate, so those data rate were used for all test.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203
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page 2-3
2.3.Date rate VS power
Mode | Data rate(Mbps) CH Level (dBm) Limit (dBm)
1 CH6 19.11 30
11b 2 CH6 18.45 30
5.5 CH6 18.45 30
11 CHG6 18.67 30
6 CH6 23.11 30
9 CH6 22.98 30
12 CH6 22.65 30
11g 18 CHG6 22.67 30
24 CH6 22.87 30
36 CHG6 22.34 30
48 CH6 22.56 30
54 CHG6 22.45 30
6.5 CH6 23.79 30
13 CHG6 23.43 30
19.5 CH6 23.22 30
11n 26 CH6 23.66 30
HT20 39 CHG6 23.56 30
52 CHG6 23.43 30
58.5 CH6 23.11 30
65 CH6 23.43 30
13.5 CH4 22.97 30
27 CH4 22.45 30
40.5 CH4 22.54 30
54 CH4 22.16 30
81 CH4 22.41 30
11n 108 CH4 22.45 30
HT40 121.5 CH4 22.23 30
135 CH4 22.54 30
162 CH4 22.12 30
216 CH4 22.14 30
243 CH4 22.43 30
270 CH4 22.48 30
When IEEE 802.11b’s data rate was 1Mbps ; IEEE 802.11g’s data rate was
6Mbps, IEEE 802.11n HT20’s data rate was 6.5 Mbps; IEEE802.11n HT40’s data
rate was 13.5Mbps the EUT have maximum output power and all the test was
performed in this data rate set.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09203



2.4.1.NOTEBOOK

M/N
SIN
Manufacturer

Power Adaptor

24.2.PC 1#

EMC CODE
M/N

S/N
Manufacturer
Power cord
FCC ID
BSMI ID

2.4.3.PC 2#

EMC CODE
M/N

SIN
Manufacturer
Power cord
FCC 1ID
BSMI ID

2.4.4.Cables

LAN Cable

FCC ID:TE7TDW8960N

2.4.Tested Supporting System Details

PP09S
N/A
DELL

Manufacturer: DELL,

M/N: LA65NS1-00

Cable: Unshielded, Detachabled, 4.0m
(Bond one ferrite core)

Test PCJ

DCTA

30Q5932X

Dell

Unshielded, Detachabled , 1.8m
By DoC

R 33002

Test PC K

CR6

L38N404

Lenovo

Unshielded, Detachabled , 1.8m
By DoC

R33B65

Unshielded, Detachable 10m

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203
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2.5.Test Facility

Site Description
Name of Firm

3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

FCC ID:TE7TDW8960N
page 2-5

Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block, Shenzhen
Science & Industrial Park,Nantou,
Shenzhen, Guangdong, China

Mar.31, 2009 File on Federal
Communication Commission
Registration Number: 90454

Jan. 31, 2007 File on Federal
Communication Commission
Registration Number: 794232

Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2009

Accredited by NVLAP, USA
NVLAP Code: 200372-0

Apr. 01, 2009
2.6.Measurement Uncertainty (95% confidence levels, k=2)
Test Item Uncertainty
Uncertalnt_y for Conductlon_emlssmn test 2 40dB
in No. 1 Conduction
Uncertainty for Radiation Emission test 3.78 dB (Polarize: V)
in 3m chamber 4.20 dB (Polarize: H)
2.70 dB
Uncertainty for Radiated Spurious Emission (Bilog antenna 30M~1000MHz)
test in RF chamber 2.26 dB
(Horn antenna 1000M~25000MHz)
Uncertainty for_ Cc_Jnductlon Spurious 210 dB
emission test
Uncertainty for Output power test 0.94 dB
Uncertainty for Power density test 2.10dB
Uncertainty for Temperature and humidity 2%
test 1C
Uncertainty for Bandwidth test 1x10™
Uncertainty for DC power test 0.042 %
Uncertainty for test site temperature and 0.6C
humidity 3%

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203
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3. POWER LINE CONDUCTED EMISSION TEST
3.1.Test Equipments
Item |Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1 Test Receiver |Rohde & Schwarz|ESHS20 [836600/006 May.08, 09 |1 Year
2 L.I.S.N.#2 Kyoritsu KNW-407 |8-1636-1 May.08, 09 |1 Year
3 Terminator Hubersuhner 500 No. 1 May.08, 09 |1 Year
4 RF Cable Fujikura 3D-2W  |LISN Cable 1# |May.08, 09 |1Year
5 Coaxial Switch|Anritsu MP59B  |[M55367 May.08, 09 |1 Year
6 Pulse Limiter |Rohde & Schwarz |[ESH3-Z2 (100341 May.08, 09 |1 Year
3.2.Block Diagram of Test Setup
Block diagram of connection between the EUT and simulators
Test Receiver Dummy Load 500
Wireless connection Notebook
AC Mains<+— L.I.S.N. #2 Adapter EUT oteboo
PCJ |—{ Network terminal a
PC K Outside the
test site
L—» AC Mains <

a: LAN Cable 10m

(EUT: Wireless N ADSL2+ Modem Router)
3.3.Power Line Conducted Emission Test Limits

Maximum RF Line Voltage

Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09203
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3.4.Configuration of EUT on Test

The following equipment are installed on Power Line Conducted Emission Test to meet
the commission requirement and operating regulations in a manner which tends to
maximize its emission characteristics in a normal application.

3.4.1.Wireless N ADSL2+ Modem Router (EUT)

Model Number : TD-W8960N
Serial Number :N/A

3.4.2.Support Equipment  : As Tested Supporting System Detail, in Section 2.3.
3.5.0perating Condition of EUT

3.5.1. Setup the EUT and simulator as shown as Section 3.2.
3.5.2. Turned on the power of all equipment.
3.5.3. Notebook run test software to control EUT work in Tx mode.

3.6.Test Procedure

The EUT was placed on a non-metallic table, 80cm above the ground plane. The EUT
Power Via Adapter connected to the power mains through a line impedance
stabilization network (L.I1.S.N. 2#). This provides a 50 ohm coupling impedance for the
EUT (Please refer the block diagram of the test setup and photographs). The AC line
are checked to find out the maximum conducted emission. In order to find the
maximum emission levels, the relative positions of equipment and all of the interface
cables shall be changed according to ANSI C63.4: 2003 on Conducted Emission Test.

The bandwidth of test receiver (R & S ESHS20) is set at 10kHz.
The frequency range from 150kHz to 30MHz is checked.

The test result are reported on Section 3.7.,

3.7.Power Line Conducted Emission Test Results

PASS. (All emissions not reported below are too low against the prescribed limits.)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203
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m No.86 Ee Fenyg Road,Block 52,
l l Ix Shenzhen SeiencesIndustry Park
WNantou, Shenzhen,Guang dong, China.

Tel:+86-755-266334395
Fax:+36-755-26632877
Posteode: 518057

Data: 2 File: DYDATA2009 ReporthiT TP-LINKACSI0931LEME (2)
0 Lewel {dBu'v) Date: 2009-09-17

FCCPART 15 C

FCC PART 15 C (AVG)

40

]

A5 2 kil 1 2 H] 10 20 30
Trace: (Discrete) Frequency (MHz)
a3ice no tludix MNo.l Conduction Data no HA
Di=./Ant. Hul 2005 KnMma07? VA
Limit :FCC PART 15 C
Env./Ins. iTemp:23'C Humi:54% Engineer :Jolly Xu
EUT tlireless M ADSLZ + Modew Rourer
FPower Rating :DC 12V From Adaptor Input AC 1207/ 60H=
Te=zt Mode :T=x Mode
N/ : TO-US2AOT
LIS Cable Ewmis=sion
Mo Freqg Factor Loss Reading Lewvel Liwits Margin Remark
[MH=) [dR] | AR | AR (AR (AR [AR)
1 Q.z3500 O.41 9.85 :Z5.70 38.399 5z.z27 13.25 LAverage
2 0.z3500 O.41 9.88 42.60 5z.89 G2 .27 a.38 w] 5
3 Q.3z300 .37 9.89 zZ4.20 34.66 49,63 14.97 LAverage
4 a.32300 n.37 2.8%9 35.00 49,26 53.nA3 10.37 QP
5 0. 65800 a.36 9.89 Z3.20 33.45 46.00 1z .55 Lverage
] 0. 65500 0.36 9.89 35.a60 453,485 56.00 7.15 QF
7 a.92500 .33 2.8%9 ZZ.4N0 32,62 46.00 13.38 Averane
g 0.9z500 0.33 9.89 39.80 50.0z 56.00 5.98 QF
9 1.9:24 0.36 9.90 :Z2.99 33.:25 46,00 12.75 Average
10 1.926 .36 9.90 38.69 43,95 S56.00 7.05 w] 5
11 3.551 .37 9.91 :Z5.59 35.87 46.00 10.13 LAverage
1z 3.551 .37 9.31 34.99 47.:27 56.00 5.73 QF

Femarks: 1.Ewission Lewvel=LISN Factor+Cahle Loss(Include 10dE pulss limit) +Resading
Z.If the averadge liwmir is wet when useing a gquasi-peak derecror.
the EUT shall he deswed to west hoth limits and weasursment
with swerage detector is unhedsesSsSary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



FCC ID:TE7TDW8960N
page 3-4

m No.86 Ee Fenyg Road,Block 52,
l l Ix Shenzhen SeiencesIndustry Park
WNantou, Shenzhen,Guang dong, China.

Tel:+86-755-266334395
Fax:+36-755-26632877
Posteode: 518057

Data: 1 File: DYDATA2009 ReporthiT TP-LINKACSI0931LEME (2)
0 Lewel {dBu'v) Date: 2009-09-17

FCCPART 15 C

FCC PART 15 C (AVG)

40

]

A5 2 kil 1 2 H] 10 20 30
Trace: (Discrete) Frequency (MHz)
a3ice no tludix MNo.l Conduction Data no Ha |
Di=./Ant. Hul 2005 KMwa07? VE
Limit :FCC PART 15 C
Env./Ins. iTemp:23'C Humi:54% Engineer :Jolly Xu
EUT tlireless M ADSLZ + Modew Rourer
FPower Rating :DC 12V From Adaptor Input AC 1207/ 60H=
Te=zt Mode :T=x Mode
N/ : TO-US2AOT
LIS Cable Ewmis=sion
Mo Freqg Factor Loss Reading Lewvel Liwits Margin Remark
[MH=) [dR] | AR | AR (AR (AR [AR)
1 a.z730a0 O.42 9.85 Z4.a60 34.30 50.85 15.55 LAverage
2 a.z7900 O.4z 9.858 40.40 E0.70 60,85 10.15 w] 5
3 o.55500 a.35 9.89 zZO0.70 30.94 46.00 15.06a LAverage
4 0. 55500 .35 2.8% 35.580 45.74 BaA.0O0 e QP
5 Q.9zz00 o.35 9.89 Z3.10 33.34 46.00 1z .64 Lverage
] a.9zz00 a.35 9.89 41.20 51.44 56.00 4.56 QF
7 1.925 .36 2.90 Z4.90 36.16 46.00 10.54 Averane
g 1.9:29 a.36 9.90 40.20 50.46 56.00 5.54 QF
9 z.531 .37 9.90 Z64.00 36.27 46,00 9.73 Average
10 2.531 .37 9.90 40.00 EO0.27 S56.00 5.73 w] 5
11 3.603 .37 9.91 Zz7.a60 37.858 46.00 5.1z LAverage
1z 3.603 .37 9.931 41.50 51.75 56.00 4.22 QF

Femarks: 1.Ewission Lewvel=LISN Factor+Cahle Loss(Include 10dE pulss limit) +Resading
Z.If the averadge liwmir is wet when useing a gquasi-peak derecror.
the EUT shall he deswed to west hoth limits and weasursment
with swerage detector is unhedessary.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203
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4. RADIATED EMISSION TEST
4.1.Test Equipment
Frequency rang: 30~1000MHz

Item |[Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval
1 3#Chamber AUDIX N/A N/A Dec.05,08 |1 Year

2 EMI Spectrum |Agilent E4407B MY41440292 |May.08, 09 |1 Year

3 Test Receiver |Rohde & Schwarz |[ESVS10 834468/011 |May.08, 09 |1 Year

4 Amplifier HP 8447D 2648A04738 |May.08, 09 |1 Year

5 Bilog Antenna |Schaffner CBL6111C |2598 Nov.10, 08 |1 Year

6 RF Cable MIYAZAKI 8D-FB 3# Chamber No.1 [May.08, 09 |1 Year

7 Coaxial Switch [Anritsu MP59B M73989 May.08, 09 |1 Year

Frequency rang: above 1000MHz

Item |[Equipment Manufacturer [IModel No.  |Serial No.  |Last Cal. |Cal. Interval
1 Spectrum Analyzer |Agilent E4446A US44300459 [May.08, 09 |1 Year

2 Horn Antenna EMCO 3115 9607-4877 |May.27, 08 [1.5 Year
3 Horn Antenna EMCO 3116 00060088 May.27, 08 |1.5Year

4 |Amplifier Agilent 8449B 3008A02495 |Nov.24,08 (1 Year

5 |RF Cable Hubersuhner |SUCOFLEX102|28620/2 May.08, 09 |1 Year

6 RF Cable Hubersuhner |SUCOFLEX102(271471/4 May.08, 09 |1 Year

7 RF Cable Hubersuhner [SUCOFLEX102{29086/2 May.08, 09 |1 Year

4.2.Block Diagram of Test Setup
Block diagram of connection between the EUT and simulators
Wireless connection Notebook
AC Mains<«— Adapter EUT oteboo
PCJ [ Network terminal a
PC K Outside the
test site
L AC Mains <«

a: LAN Cable 10m

(EUT: Wireless N ADSL2+ Modem Router)

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09203



4.2.1.In Anechoic Chamber

ANTENNA TOWER
’73 METERS

FCC ID:TE7TDW8960N

EUT and
Support System

Page 4-2

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

1.5m(L)*1.0m(W)*0.8m(H) =

TURN TABLE
(WOOD)

0.8 M|ETER

GROUND PLANE

4.3.Radiated Emission Limit
4.3.1.15.209 limits

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m

30 ~ 88 3 100 40.0

88 ~ 216 3 150 43.5

216 ~ 960 3 200 46.0

960 ~ 1000 3 500 54.0

Above 1000 3 74.0 dB(nV)/m (Peak)
54.0 dB(uV)/m (Average)

Remark : (1) Emission level dBuV = 20 log Emission level pV/m

(2) The smaller limit shall apply at the cross point between two frequency

bands.

(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.
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4.3.2.15.205 Restricted bands of operation
MHz MHz MHz GHz
0.090 - 0.110 16.42 - 16.423 399.9 - 410 4.5-5.15
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 255-2567 1300 - 1427 8.025-85
4.17725 - 4.17775 37.5-3825 1435 - 1626.5 90-9.2
4.20725 - 420775 73 -74.6 1645.5 - 1646.5 93-95
6.215-6.218 74.8-752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 - 121.94 1718.8-1722.2 13.25-13
6.31175 - 6.31225 123 -138 2200 - 2300 14.47 - 145
8.291 - 8.294 1499 - 150.05 2310 - 2390 15.35-16.2
8.362 - 8.366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29 - 12.293 16772 -173.2 3332 -3339 312-318
12.51975 - 12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322 -335.4 3600 - 4400 @)

All the emissions appearing within 15.205 restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions shall be at least 20dB below the
fundamental emissions, or comply with 15.209 limits.

4.4 .EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1.Wireless N ADSL2+ Modem Router (EUT)

Model Number TD-W8960N
Serial Number : N/A
4.4.2. Support Equipment As Tested Supporting System Detail, in Section 2.3.

4.5.0perating Condition of EUT

4.5.1. Setup the EUT and simulator as shown as Section 4.2.
4.5.2. Turned on the power of all equipment.
4.5.3.Notebook run test software to control EUT work in test mode.

4.6.Test Procedure

EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. Power on the EUT and let it working in test mode, then test it.
EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna
tower. The antenna can be moved up and down between 1 meter and 4 meters to find
out the maximum emission level. Broadband antenna (calibrated bilog antenna) is used
as receiving antenna. Both horizontal and vertical polarization of the antenna are set on

test.
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The bandwidth of the EMI test receiver (R&S ESVS10) is set at 120kHz for frequency
range from 30MHz to 1000 MHz.

The bandwidth of the Spectrum’s VBW is set at 1IMHz and RBW is set at 1MHz for
peak emissions measurement above 1GHz and 1IMHz RBW, 10Hz VBW for average
emissions measure above 1GHz

The frequency range from 30MHz to 10™ harmonic (25GHz) are checked. and no any

emissions were found from 18GHz to 25 GHz, So the radiated emissions from 18GHz
to 25GHz were not record.

4.7.Radiated Emission Test Results
PASS.

All the emissions from 30MHz to 25 GHz were comply with 15.209 limits.
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Frequency: 30MHz~1GHz

m No.6 Ee Feng Road,Block 52,
| l IX ShenZhen Science £ Industry Park
Noutou, Shenzhen, Guanglbong, China

Tel:+586-755-26639495-7
Fax:+86-755-26632877
Postcode: 513057

Data: 108 File: E:'2009 report data'T'\TP-LINKIACS90934 EM6 (108)
Level (dBuVin) Date: 2009-09-17
100
FCC PARTIA C
—
50 Y

MWWW

030 224. 418. 612. 806. 1000
Frequency (MHz)
Jite no. : 3m Chamber Data no. : 108
Dis. / Ant. : 3m CELE111C Ant. pol. @ HORIZOMNTAL
Limit : FCC PART1S C
Env. / Ins. : 23*C/54% Engineser : 3unny-lu
EUT : Wireless W AD3LZ+4+Modem Router
Power Rating : DC 12W Fromw Adapter input LC 120V/60H=
Test mode HE
Memo : MAN:TD-WE960M
Ant. Cable Enission
Fredg. Factor Loss Feading Lewvel Limits Margin PRemark
[MH=) {dB/ 1) [dE) [dEuWV) (dBuV/m) (dBuV/m) (dE)
1 119.240 11.88 1.47 1a.47 29,62 43 .50 13.88 QoF
Z 259.590 13.890 2.79 11.12 Z27.81 46.00 15.19 oF
3 299,660 13.70 2.85 13.22 29.77 45.00 16.25 QF
4 374.350 15.58 3.33 i0.3¢6 29.27 45.00 1a.73 QoF
5 400. 540 16.35 3.40 11.69 31.42 46.00 14,58 oF
& 500,480 15.10 4.07 12 .56 34.73 45.00 11.27 QF
FEemarks:

1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission lewvels that are Z0dE helow the official limit are not reported.
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m No.6 KEe Feng Road,Block 52,
| l IX ShenZhen 3cience & Industcry Park
Noutou, ShenZhen, GuangDong, China

Tel:+56-755-26639435-"7
Fax:+56-755-26632877
Postoode: 518057

Data: 107 File: E:2009 report data'T'TP-LINK'ACS90934.EMG (108)
Level (dBuWim) Date: 2009-09-17
100
FCCPART15C
—
50

1 f R R et il

030 224, 418, 612, g06, 1000
Frequency {(MHz)
3ite no. t 3m Chawber Data no. 107
Di=. / Ant. T 3m CELE111C Ant. pol. @ VERTICALL
Limit i FCC PARTIS C
Env. / Ins. @ Z23%C/54% Engineer @ Sunny-lu
EOT ! Wireless N ADSLZ+Modem Router
Power Fating : DC 12V From Adapter input AC 120V/60H=z
Test mode T Tx
Hermo : M/N:TD-WS9a0M
Ant. Cable Emis=sion
Fred. Factor Loss Reading Lewel Limits Margin Remark
[MH=z) [dB/m) [dE) [dBEuW) (dBu¥W/m) (dBuv/m) (dE)
1 250,190 12.70 2.71 10.82 Z6.23 46.00 18.77 QF
2 285.990 13.38 2.85 12.10 28.33 45.00 17.8% QF
3 374,350 15.58 3.33 10.81 29.72 45.00 la.28 QF
4 400. 540 16.53 3.40 10.55 30.26 46,00 15.74 QF
= 500,450 18.10 4.07 E.52 27.69 46.00 15.31 QF
3 GO0, 360 1s.70 4.41 7.7a 31.81 45.00 14.19 QF
Remarks:

1. Emission Lewvel= Antenna Factor + Cable Loss + Reading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



Frequency: 1GHz~18GHz

AUDIX 2

FCC ID:TE7TDW8960N

No.6 Ee Feng Road,EBElock 52,

ShenzZhen Zcience & Industry Fark
Noutou, ShenZhen, Guanghong, China

Tel:+56-755-266359495=-7
Fax:+86-755-26632877
Postcode: 515057

Data: 1

Lewvel (dBuWim)
120

File: E:2009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-14

FCC PART 15C PEAK

60

FCC PART 15C AV

1 2MJ MWMWMM

01000 1600. 2200. 2800. 3400. 4000
Frequency (MHz)

3ite no. 3w Chamber Data no. 1

Dis. / Aint. Jm 3115 (0905) int. pol. HORIZCWTAL

Limit FCC FPART 15C PEAK

Env. / Ins. 23*C/54% Engineer Sunny-lu

EUT Wireleszs N AD3LZ+Modem Router

Fower DC 12V From Akdapter input AC 1Z20V/60Hz

Test mode IEEES0Z .11k CH1 Z241ZMH=

M/N TDh-WES 60N

Lnt. Calble ALuwp. Emis=zion

Freg. Factor loss Factor PReading Level Limits Margin Remark

(MHz) (dB/m) [dE) [dE) [l (dBu¥W/m) (dBuW/m) (dE)
1 1g40.000 27.23 6.84 35.37 41.02 30,72 74,00 34.28 Peak
2 Z146.000 25.09 7.39 35.17 41.70 4z .01 74,00 31.989 Peak
3 2412.000 2s.48 7.66 0 35.12 a7.45 az.47 74.00 -24.47 Peak
4 2851.000 29.72 8.16 35.03 40,.z0 43.05 74,00 30.95 Peak

Remarks:

1. Ewission Lewel=

Antennha Factor + Cable Loss —Amp

Facrtor + Reading.

2. The emission lewvels that are 20dB khelow the official liwit are not reported.
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No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 2

Level (dBuW/im)
120

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-14

FCC PART 15C PEAK

60

FCC PART 15C AV

M

sot]

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3m Chamber DIata no. HE
Dis. / Aintc. 3m 3115 (0905) int. pol. WERTICLL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11k CH1 241ZMH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
1 1987.000 27.83 7.22 35.2Z0 44,38 44,23 74,00 29.77 Peak
2 2251.000 25.26¢ 7?.50 35.15 53.75 54.36 74,00 19.54 Peak
3 ZZ251.000  25.26  7.50  35.15 47.30 47.91 54,00 6.089 Average
4 2332.000 25.36 7.61 35.13 56.51 57.35 74,00 16.85 Peak
5 Z23532.000 25.36 7.61  35.13 49,19 50.03 54,00 3.97 Average
& 2412.000 2g.458 7.66 35.12 108.:2Z0 109.22 74.00 -35.22 Peak
7 Z2481.000 Z5.60  7.7T 35.10 47,73 49,00 74,00 Z5.00 Peak
8 2ZgE6.000 29,08 7.94  35.07 45.94 47.89 74,00 26.11 Peak
Rewarks:

1. Ewission Lewvel=

intennha Factor + Cable Loss —-Lwmp Factor + Reading.

Z. The ewmission lewvels that are 20dE helow the official limit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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FCC ID:TE7TDW8960N

Page 4-9

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 3

120

60

[ R = VR Y SR S

Level (dBuW/im)

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-14

FCC PART 15C PEAK

FCC PART 15C AV

| L\,J ﬁW
M

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. 3m Chamber DIata no. 3

Dis. / Aintc. 3m 3115 (0905) int. pol. WERTICLL

Limit FCC FPART 15C PEAK

Enwv. / Ins. 23%C/54% Engineer Junny-1u

EUT Wireless N AD3LZ+Modem Router

FPower DC 12V From Adapter input AC 120V/60Hz

Test mode IEEES0Z .11k CHg 2437MH=

M/M Th-W39 601

int. Cahle Lwp. Emission

Freg. Factor loss Factor PReading Level Limits Margin Remark

[(MHz] (dE/m) [dE) [dE) [dbar) [dBuW/m] [(dBuV/m) (dE]
1987.000 27.83 7.22 35.20 44,07 43.92 74,00 30.08 Peak
2273.000 Z8.29 .50 35.14 55.01 55.66 74,00 13.34 Peak
ZZ73.000 25.29 TY.50 35.14 49,27 49,92 54,00 4,08 Average
2356.000 Z5.41 Y.561 35.13 55.16 56.05 74,00 17.95 Peak
2356.000 25.41 7Y.61 35.15 45.05 45.97 54,00 5.05 Awverage
2437.000 2g8.53 7.72 35.11 109.11 110.25 74.00 -36.25 Peak
2599.000 Z25.92 Y.89 35.05 49,56 51.29 74,00 ZZ2.71 Peak
26d41.000 292.08 7.94 35.07 45.92 &0.87 74,00 23.13 Peak

Rewarks:

1. Ewission Lewvel=

intennha Factor + Cable Loss —-Lwmp Factor + Reading.

Z. The ewmission lewvels that are 20dE helow the official limit are not reported.
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No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+586-755-26639495-7

Fax:+56-755-26632877
Postcode: 515057

Data: 4

Level (dBuW/im)
120

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-14

FCC PART 15C PEAK

60

FCC PART 15C AV

MWW

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3m Chamber DIata no. HEE !
Dis. / Aintc. 3m 3115 (0905) int. pol. HORIZCWTALAL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11k CHg 2437MH=
M/M TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) [dBuW/m] [(dBuV/m) (dE]
1 2zZ275.000 2Zs.29 7.50 35.14 45.08 45.73 74,00 28.27 Peak
2 2437.000 25.53 7?.72 0 35.11 93.3:2 99,45 74.00 -25.46 Peak

Remarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

2. The emission lewvels that are 20dB khelow the official liwit are not reported.

Audix Technology (Shenzhen) Co., Ltd.
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No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data:

120

60

ok LMo

5 File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Level (dBuW/im)

Date: 2009-07-14

FCC PART 15C PEAK

FCC PART 15C AV

Mww WSM

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. 3m Chamber DIata no. =

Dis. / Aintc. 3m 3115 (0905) int. pol. HORIZCWTALAL

Limit FCC FPART 15C PEAK

Enwv. / Ins. 23%C/54% Engineer Junny-1u

EUT Wireless N AD3LZ+Modem Router

FPower DC 12V From Adapter input AC 120V/60Hz

Test mode IEEES0Z .11k CH11 Z46ZMH=

M/M Th-W39 601

int. Cahle Lwp. Emission

Freg. Factor loss Factor PReading Level Limits Margin Remark

[(MHz] (dE/m) [dE) [dE) [dbar) [dBuW/m] [(dBuV/m) (dE]
1840.000 27.23 6.84 35.37 41.86 40.56 74,00 33.44 Peak
2221.000 Z28.21 7.44 35.15 42,72 43.22 74,00 30.78 Peak
2305.000 25.33 Y.55 35.14 44,57 45.61 74,00 Z8.39 Peak
24¢2.000 2Zg8.55 7.72  35.11 97,43 9g.59 74.00 -24.59 Peak
Z6Z6.000 E29.03% <7.94 35.07 41,22 43.12 74,00 30.588 Peak

Remarks:

1. Ewission Lewel= Antenha Factor + Cable Loss -Amp Factor + Reading.
Z. The emission lewvels that are 20dE khelow the official limit are not reported,
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No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 6 File: E::2009 report data'T'TP-LINK' ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-14
4
FCC PART 15C PEAK
60
! 5 FCC PART 15C AV

on

M JJW mﬁW

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3m Chamber DIata no. HE -]
Dis. / Aintc. 3m 3115 (0905) int. pol. : VERTICALL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer : Sunny-1lu
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11k CH11 Z46ZMH=
M/M Th-W39 601
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) [dBuW/m] [(dBuV/m) (dE]
1 2zZ224.000 2s.21 7.44 35.15 E6.21 Ea.71 74,00 17.29 Peak
2 2224.000 25.21  7.44 35.15 49.73 50.23 54,00 3.77  Awverage
3 Z305.000 25.35 .55 535.14 51.73 52.47 74,00 21.55 Peak
4 24g2.000 25.55 7.72  35.11  108.46 109. 62 74.00 -35.62 Peak
5 Zge20.000 Z25.897 7.89 35.07 49,55 51.37 74,00 ZZ2.65 Peak
& 2Z704.000 2z9.24 8.00 35.06 45,42 43. 60 74,00 25.40 Peak

Rewarks:

l. Emis=zion Lewel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewmission lewvels that are 20dE helow the official limit are not reported.
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m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 7 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-14
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. HE
Dis. / Aintc. o3m 3115 (0905) Ant. pol. : HORIZCONTAL
Limit i FCC FART 15C PELK
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z .11k CH1 2412ZMH=z
M/M : TDh-W3S9 60N
-7 -
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-14

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: &
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-14

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
! FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. HE =]
Dis. / Aintc. 3m 3115 (0905) int. pol. HORIZCWTALAL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11k CH1 241ZMH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
4gz24.000 34.47 10.80 34.59 45.56 Ea.24 74,00 17.76 Peak
4524.000 34.47 10.80 34.59 37.09 47,77 54,00 6.23 Awverage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.
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FCC ID:TE7TDW8960N
Page 4-15

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: & File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-14
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. HE=|
Dis. / Ant. o3m 3115 (0905) Ant. pol. : WERTICAL
Limit i FCC FART 15C PELK
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z .11k CH1 2412ZMH=z
M/M : TDh-W3S9 60N
-9-
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No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 10
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-14

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
1
FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. 10
Dis. / Aintc. 3m 3115 (0905) int. pol. WERTICLL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11k CH1 241ZMH=
M/M TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
4gz24.000 34.47 10.80 34.59 47,67 E3.35 74,00 15.65 Peak
4524.000 34.47 10.80 34.59 39.71 50.39 54,00 3.861 Awverage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.
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FCC ID:TE7TDW8960N
Page 4-17

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 11 File: E:2009 report data‘T' TP-LINK'ACS20934.EMG (104)
120 Level (dBuW/im) Date; 2009-07-14
FCC PART 15C PEAK
60
0 4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. 11
Di=s. / Ant. HERCH 3115 (0905) int. pol. : VERTICALL
Limit i FCC PART 15C PELE
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z.11k CHe 2437HH=
M/H 1 TD-Wa3a0l

-11 -
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FCC ID:TE7TDW8960N
Page 4-18

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 12 File: E:2009 report data‘T' TP-LINK'ACS20934.EMG (104)
Level (dBuW/im) Date; 2009-07-14
120
FCC PART 15C PEAK
K
60 1
FCC PART 15C AV
0 4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. 12
Di=s. / Ant. HERCH 3115 (0905) int. pol. : VERTICALL
Limit i FCC PART 15C PELE
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z.11k CHe 2437HH=
M/H 1 TD-Wa3a0l
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
1 4874.000 34.78 10.883 3S4.58 45,59 E7.67 74,00 16.33 Peak
2 4574.000 34.78 10.88 3$4.55 39.43 50.51 54,00 3.49 Awverage
3 7311.000 0 35.55 12.85 S54.49 4z.24 59.15 74,00 14.52 Peak
4 7311.000 35.58 1Z2.85 3$4.49 34.0:2 50.9a6 54,00 3.04 Awverage
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -imp Factor + REeading.
Z. The ewmission lewvels that are 20dE helow the official limit are not reported.

-12-
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FCC ID:TE7TDW8960N
Page 4-19

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 13 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-14
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. 15
Dis. / Aintc. o3m 3115 (0905) Ant. pol. : HORIZCONTAL
Limit i FCC FART 15C PELK
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z .11k CHE 2437MH=z
M/M : TDh-W3S9 60N
13-
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-20

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 14

120

60

o

0

Level (dBuW/im)

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-14

FCC PART 15C PEAK
3
1 FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. 114
Dis. / Aintc. 3m 3115 (0905) int. pol. : HORIZCWTALL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer : Sunny-1lu
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11k CHg 2437MH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
48374.000 34.78 10.88 34.58 44,14 EL.z22 74,00 18.78 Peak
4g574.000 34.78 10.85 34.58 36.11 47.19 54,00 6.81 Awverage
7?3l1.000 35.58 12.85 34.49 41,17 55.11 74,00 15.59 Peak
7?311.000 38.58 12.85 34.49 32.57 49.51 54,00 4.49 Awverage
Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -imp Factor + REeading.
Z. The ewmission lewvels that are 20dE helow the official limit are not reported.

S 14 -
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FCC ID:TE7TDW8960N
Page 4-21

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 15 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-14
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000

Frequency (MHz)

3ite no. i 5w Chamber DIata no. 15

Dis. / Aintc. o3m 3115 (0905) Ant. pol. : HORIZCONTAL

Limit i FCC FART 15C PELK

Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu

EUT ! Wireless N ADSLZ+Modem Router

FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=

Test mode : IEEES0zZ .11k CH11 Z46ZMHz

M/M : TDh-W3S9 60N

-15-
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-22

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 16
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-14

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
1 FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. 1 16
Dis. / Aintc. 3m 3115 (0905) int. pol. HORIZCWTALAL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11k CH11 Z46ZMH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
49z4.000 2 35.09 10.95 34,57 44,32 EE.79 74,00 18.21 Peak
4924 .000 35.09 10.95  34.57 35.68 47.15 54,00 6.85 Awverage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

-16 -
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FCC ID:TE7TDW8960N
Page 4-23

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 17 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-15
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000

Frequency (MHz)

3ite no. i 5w Chamber DIata no. i 17

Dis. / Ant. o3m 3115 (0905) Ant. pol. : WERTICAL

Limit i FCC FART 15C PELK

Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu

EUT ! Wireless N ADSLZ+Modem Router

FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=

Test mode : IEEES0zZ .11k CH11 Z46ZMHz

M/M : TDh-W3S9 60N

17 -
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-24

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 18
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
1
FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. 1 15
Dis. / Aintc. 3m 3115 (0905) int. pol. WERTICLL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11k CH11 Z46ZMH=
M/M TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
49z4.000 2 35.09 10.95 34,57 46,50 57.97 74,00 16.03 Peak
4924 .000 35.09 10.95  34.57 38.8:2 50.z29 54,00 3.71 Awverage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

-18 -
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AUDIX J

FCC ID:TE7TDW8960N

Page 4-25

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 19

120

60

[ R = VR Y SR S

Level (dBuW/im)

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

FCC PART 15C PEAK

FCC PART 15C AV

1 [ N ——
IS

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. 3m Chamber DIata no. 13

Dis. / Aintc. 3m 3115 (0905) int. pol. WERTICLL

Limit FCC FPART 15C PEAK

Enwv. / Ins. 23%C/54% Engineer Junny-1u

EUT Wireless N AD3LZ+Modem Router

FPower DC 12V From Adapter input AC 120V/60Hz

Test mode IEEES0OZ .11g CH1 241ZMH=

M/M Th-W39 601

int. Cahle Lwp. Emission

Freg. Factor loss Factor PReading Level Limits Margin Remark

[(MHz] (dE/m) [dE) [dE) [dbar) [dBuW/m] [(dBuV/m) (dE]
1840.000 27.23 6.84 34.49 45.10 44,68 74,00 29.32 Peak
2253.000 Zg.2¢ Y.50  33.97 49.15 50.97 54,00 3.03 Awverage
2Z53.000 Z25.26 Y.50  33.97 54,09 55.85 74,00 15.12 Peak
2331.000 28.36 TY.61 33.94 55.19 57.22 74,00 16.78 Peak
2331.000 25.36 .61 33.94 45.45 50.45 54,00 3.52 Awverage
241z .000 2g2.483 TY.66 33.90 113.60 115.54 74.00 -41.84 Peak
257Z2.000 25.81 7.83 33.81 51.:27 54.10 74,00 13.590 Peak
2665.000 29.13 7.94 33.76 49,20 E2.51 74,00 21.49 Peak

Rewarks:

1. Ewission Lewvel=

intennha Factor + Cable Loss —-Lwmp Factor + Reading.

Z. The ewmission lewvels that are 20dE helow the official limit are not reported.

-19 -
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-26

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 20

Level (dBuW/im)
120

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

FCC PART 15C PEAK

60

FCC PART 15C AV

et

me

1000 1600, 2200, 3400, 4000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. 120
Dis. / Aintc. o3m 3115 (0905) int. pol. HORIZCWTALAL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0OZ .11g CH1 241ZMH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
1840.000 27.23 6.84 34.49 44,88 74,00 29.54 Peak
2412.000 Z8.43 .66 33.90 101.23 103 .47 74.00 -29.47 Peak
3 3475.000 31.55 8.88 35353.36 41.37 74,00 Z5.56 Peak
Remarks:

1. Ewission Lewvel=

intenha Factor + Cable Loss —-Amp Factor 4+ REeading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

-20-
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AUDIX J

FCC ID:TE7TDW8960N

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 21
Level (dBuW/im)

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

120 =
FCC PART 15C PEAK
60 4B
. FCC PART 15C AV
e W
01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3m Chamber DIata no. 21
Dis. / Aintc. 3m 3115 (0905) int. pol. WERTICLL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11g CHo 2437MH=
M/M TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
1 2z275.000 28.29 7.50 33.96 5E3.09 54,902 74,00 19.08 Peak
2 2275.000 25.29 77.50 33.96 47,22 49.05 54,00 4,95 Awverage
3 Z2437.000 Z25.55 7.7E 0 33.89 115.0%8 117.45 74,00 -43.45 Peak
4 2521.000 25.65 7?77 33.584 54.91 57.49 74,00 16.51 Peak
5 Z521.000 2Z5.65  7.RY 35.99 47.59 45.02 54,00 5.98 Awverage
& 2599.000 25.92 7.892 33.80 54,90 E7.91 74,00 15.09 Peak
7 Z2589.000 Z2Z5.92 V.89 35.9:2 47,97 45.586 54,00 5.14 Awverage
Remarks:

1. Ewission Lewel= Antenha Factor + Cable Loss -Amp Factor + Reading.
2. The emission lewvels that are 20dB khelow the official liwit are not reported.

-2 -
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-28

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 22

Level (dBuW/im)
120

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

FCC PART 15C PEAK

60

FCC PART 15C AV

e

GW

1000 1600, 2200, 3400, 4000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. P22
Dis. / Aintc. o3m 3115 (0905) int. pol. HORIZCWTALAL
Limit i FCC PART 15C PELE
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11g CHo 2437MH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
1840.000 27.23 6.84 34.49 46,47 74,00 27.95 Peak
2440.000 28.53 Y.72  33.85 105.09 107 .46 74.00 -33.46 Peak
3 Z2521.000 2Z5.65  7L.PT 35.54 46,49 74,00 Z4.95 Peak
Remarks:

1. Ewission Lewvel=

intenha Factor + Cable Loss —-Amp Factor 4+ REeading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

.
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-29

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 23

Level (dBuW/im)
120

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

FCC PART 15C PEAK

60

FCC PART 15C AV

MW

O

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3m Chamber DIata no. P23
Dis. / Aintc. 3m 3115 (0905) pol. : HORIZONTAL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11g CH11 Z46ZMH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
1840.000 27.23 6.84 34.49 46, 69 46,27 74,00 27.73 Peak
202¢.000 27.92 Y.28 34.09 43.14 44.25 74,00 29.75 Peak
3 Z462.000 Z25.55 7.7E 0 33.55 101,54 103.95 74,00 -29.93 Peak
Remarks:

1. Ewission Lewvel=

intenha Factor + Cable Loss —-Amp Factor 4+ REeading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

-23-
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-30

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 24 File: E::2009 report data'T'TP-LINK' ACS90934.EM6 {104)
Level (dBuW/im) Date; 2009-07-15
120 T
FCC PART 15C PEAK
60 g
a i FCC PART 15C AV

Mw

N NI

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3m Chamber DIata no. 24
Dis. / Aintc. 3m 3115 (0905) int. pol. : VERTICALL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer : Sunny-1lu
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11g CH11 Z46ZMH=
M/M Th-W39 601
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) [dBuW/m] [(dBuV/m) (dE]
1 1840.000 27.23 6.84 34,49 46,958 46.56 74,00 27.44 Peak
2 20Z2¢.000 27.892 7,28 34.09 42.56 43.67 74,00 30.33 Peak
3 Z305.000 25.353  7.55 33.895 s50.07 5z .00 74,00 ZZ.00 Peak
4 24g2.000 25.55 7P.72  33.88 114.:5 11a.67 74.00 -4Z.67 Peak
5 Zge20.000 25.897 .89 33.79 53.95 57.05 74,00 16.95 Peak
& 2Zg20.000 25.97 7.892 36.06 45.89 47 .69 54,00 .31 Awverage

Rewarks:

l. Emis=zion Lewel= Antenna Factor + Cable Loss —Amp Factor + Reading.
Z. The ewmission lewvels that are 20dE helow the official limit are not reported.

T
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FCC ID:TE7TDW8960N
Page 4-31

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 25 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-15
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. 1 25
Dis. / Aintc. o3m 3115 (0905) int. pol. : HORIZCWTALL
Limit i FCC FART 15C PELK
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z2.11g CH1 241ZMH=
M/M : TDh-W3S9 60N
.25
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-32

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 26
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
! FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. T 26
Dis. / Aintc. 3m 3115 (0905) int. pol. HORIZCWTALAL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0OZ .11g CH1 241ZMH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
4gz24.000 34.47 10.80 33.35 44,558 E&.50 74,00 17.50 Peak
4524.000 0 34.47 10.80 33.35 36.59 45.51 54,00 5.49  Awverage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

- 26 -
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FCC ID:TE7TDW8960N
Page 4-33

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 27 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-15
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. 27
Dis. / Ant. o3m 3115 (0905) Ant. pol. : WERTICAL
Limit i FCC FART 15C PELK
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z2.11g CH1 241ZMH=
M/M : TDh-W3S9 60N
L7 -
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-34

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 28
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
! FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. 1 25
Dis. / Aintc. 3m 3115 (0905) int. pol. WERTICLL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0OZ .11g CH1 241ZMH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
4gz24.000 34.47 10.80 33.35 44,29 Ea.21 74,00 17.79 Peak
4524.000 0 34.47 10.80 33.35 36.91 45.83 54,00 5.17 Awverage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

-28-
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FCC ID:TE7TDW8960N
Page 4-35

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 29 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-15
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. 1 29
Dis. / Ant. o3m 3115 (0905) Ant. pol. : WERTICAL
Limit i FCC FART 15C PELK
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z2.11g CHe 2437MH=
M/M : TDh-W3S9 60N
.29
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-36

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 30
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
! FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. 30
Dis. / Aintc. 3m 3115 (0905) int. pol. WERTICLL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11g CHo 2437MH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
48374.000 34.78 10.88 33.36 44,20 E&.50 74,00 17.50 Peak
4g574.000 34.78 10.85 33.3¢6 36.23 45.53 54,00 5.47 Awverage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

-30-
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FCC ID:TE7TDW8960N
Page 4-37

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 31 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-15
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. i 51
Dis. / Aintc. o3m 3115 (0905) int. pol. : HORIZCWTALL
Limit i FCC FART 15C PELK
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z2.11g CHe 2437MH=
M/M : TDh-W3S9 60N

-3 -
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-38

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 32
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
! FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. HERCH
Dis. / Aintc. 3m 3115 (0905) int. pol. HORIZCWTALAL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11g CHo 2437MH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
48374.000 34.78 10.88 33.36 44,158 Ea.45 74,00 17.52 Peak
4g574.000 34.78 10.85 33.3¢6 35.68 47.93 54,00 6.02 Awverage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

-32-

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



FCC ID:TE7TDW8960N
Page 4-39

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 33 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-15
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000

Frequency (MHz)

3ite no. i 5w Chamber DIata no. HERC I

Dis. / Aintc. o3m 3115 (0905) Ant. pol. : HORIZCONTAL

Limit i FCC FART 15C PELK

Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu

EUT ! Wireless N ADSLZ+Modem Router

FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=

Test mode : IEEES0zZ.11g CH11 Z46ZMHz

M/M : TDh-W3S9 60N

N
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-40

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 34
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
1
FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. 154
Dis. / Aintc. 3m 3115 (0905) int. pol. HORIZCWTALAL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11g CH11 Z46ZMH=
M/M TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
49z4.000 35.09 10.95 33.38 45.09 E7.75 74,00 16.25 Peak
4924 .000 35.09 10.95 33.38 35.98 45. 64 54,00 5.36 Awverage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

.34
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FCC ID:TE7TDW8960N
Page 4-41

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 35 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-15
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000

Frequency (MHz)

3ite no. i 5w Chamber DIata no. 1 35

Dis. / Ant. o3m 3115 (0905) Ant. pol. : WERTICAL

Limit i FCC FART 15C PELK

Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu

EUT ! Wireless N ADSLZ+Modem Router

FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=

Test mode : IEEES0zZ.11g CH11 Z46ZMHz

M/M : TDh-W3S9 60N

L35 -
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-42

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 36
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
1 - -
FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. HERc]
Dis. / Aintc. 3m 3115 (0905) int. pol. WERTICLL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11g CH11 Z46ZMH=
M/M TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) [dBuW/m] [(dBuV/m) (dE]
49z4.000 35.09 10.95 33.38 44, 68 E7.34 74,00 16.66 Peak
4924 .000 35.09 10.95 33.38 35.87 45.53 54,00 5.47 Awverage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

- 36 -
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AUDIX J

FCCID

No.6 Ee Feng Road,EBElock

:TE7TDW8960N
Page 4-43

sz,

ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 37

120

60

= IS SR S

Level (dBuW/im)

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

FCC PART 15C PEAK

FCC PART 15C AV

MW‘J

e O

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. 3m Chamber DIata no. 37

Dis. / Aintc. 3m 3115 (0905) int. pol. WERTICLL

Limit FCC FPART 15C PEAK

Enwv. / Ins. 23%C/54% Engineer Junny-1u

EUT Wireless N AD3LZ+Modem Router

FPower DC 12V From Adapter input AC 120V/60Hz

Test mode IEEES0Z .11n HT:-=0 CH1 Z41Z2MH=

M/H TDh-WES 60N

int. Cahle Lwp. Emission

Freg. Factor loss Factor PReading Level Limits Margin Remark

[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
20Z6.000 27.92 7.28 34.09 43.53 44, 64 74,00 29.36 Peak
214¢.000 2Zg.09 .39 34.0: 43.75 45.21 74,00 28.79 Peak
ZZe0.000 E25.26 T.50 33.97 46,62 45.41 74,00 Z25.59 Peak
2329.000 28.36 .61 33.94 45.61 50.64 74,00 23.36 Peak
Z241z.000 25.458 Y.66 33.90 105.47 110.71 74,00 -36.71 Peak
2EgD.000 23.81 .83 33.81 EO0.01 Ez.g84 74,00 21.16 Peak

Rewarks:

l. Emission Lewvel=

Antenna Factor + Cable Loss —-Amp Factor + Reading.

Z. The ewmission lewvels that are 20dE helow the official limit are not reported.

- 37 -
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-44

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 38

Level (dBuW/im)
120

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

FCC PART 15C PEAK

60

FCC PART 15C AV

MJ

sttt

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. 3m Chamber DIata no. 35

Dis. / Aintc. 3m 3115 (0905) int. pol. HORIZCWTALAL

Limit FCC FPART 15C PEAK

Enwv. / Ins. 23%C/54% Engineer Junny-1u

EUT Wireless N AD3LZ+Modem Router

FPower DC 12V From Adapter input AC 120V/60Hz

Test mode IEEES0Z .11n HT:-=0 CH1 Z41Z2MH=

M/M Th-W39 601

int. Cahle Lwp. Emission

Freg. Factor loss Factor PReading Level Limits Margin Remark

[(MHz] (dE/m) [dE) [dE) [dbar) [dBuW/m] [(dBuV/m) (dE]
20Z6.000 27.92 7.28 34.09 45.04 46.15 74,00 27.85 Peak
214¢.000 2Zg.09 .39 34.0: 45.07 46.53 74,00 27.47 Peak

3 Z410.000 Z25.458 0 T.66  33.90 95.77 101.01 74,00 -27.01 Peak

Remarks:

1. Ewission Lewvel=

intenha Factor + Cable Loss —-Amp Factor 4+ REeading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

-38-
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-45

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 39

120

60

= IS SR S

Level (dBuW/im)

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

FCC PART 15C PEAK

FCC PART 15C AV

Mwﬂ

o\
“Phyr

XS P

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. 3m Chamber DIata no. 39

Dis. / Aintc. 3m 3115 (0905) int. pol. WERTICLL

Limit FCC FPART 15C PEAK

Enwv. / Ins. 23%C/54% Engineer Junny-1u

EUT Wireless N AD3LZ+Modem Router

FPower DC 12V From Adapter input AC 120V/60Hz

Test mode IEEES0Z.11n HT:-20 CHe Z437MH=

M/H TDh-WES 60N

int. Cahle Lwp. Emission

Freg. Factor loss Factor PReading Level Limits Margin Remark

[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
20Z6.000 27.92 7.28 34.09 44,07 45.18 74,00 28.82 Peak
214¢.000 2Zg.09 .39 34.0: 43.93 45.39 74,00 28.81 Peak
ZZ7Z2.000 E25.29 Y.50 33.946 56.20 55.03 74,00 15.97 Peak
2272.000 28.29 Y.50 33.946 43 . 62 50.45 54,00 3.55 Awverage
2437.000 28.53 Y.7E 33.89 114.01 116.57 74,00 -42.37 Peak
2E9g.000 232.92 7.89 33.80 EE.18 gEg.19 74,00 15.81 Peak

Rewarks:

l. Emission Lewvel=

Antenna Factor + Cable Loss —-Amp Factor + Reading.

Z. The ewmission lewvels that are 20dE helow the official limit are not reported.

-39-
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-46

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 40

Level (dBuW/im)
120

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

FCC PART 15C PEAK

60

FCC PART 15C AV

MWJ

W

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3m Chamber DIata no. 40
Dis. / Aintc. 3m 3115 (0905) int. pol. HORIZCWTALAL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z.11n HT:-20 CHe Z437MH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
20Z6.000 27.92 7.28 34.09 43.38 44,49 74,00 29.51 Peak
214¢.000 2Zg.09 .39 34.0: 44,47 45.93 74,00 28.07 Peak
3 2437.000 Z25.55 T.7E 0 33.89 103.:25 105.61 74,00 -31.61 Peak
Remarks:

1. Ewission Lewvel=

intenha Factor + Cable Loss —-Amp Factor 4+ REeading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

- 40 -
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FCC ID:TE7TDW8960N
Page 4-47

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 41 File: E::2009 report data'T'TP-LINK' ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-15
q
FCC PART 15C PEAK
60

FCC PART 15C AV

1@“; W

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. i 5w Chamber DIata no. HEE 31

Dis. / Aintc. o3m 3115 (0905) int. pol. : HORIZCWTALL

Limit i FCC PART 15C PELE

Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu

EUT ! Wireless N ADSLZ+Modem Router

FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=

Test mode : IEEES0Z.11n HTZ0 CH11 245ZMH=z

M/M : TDh-W3S9 60N

int. Cahle Lwp. Emission

Freg. Factor loss Factor PReading Level Limits Margin Remark

[(MHz] (dE/m) [dE) [dE) [dbar) [dBuW/m] [(dBuV/m) (dE]
1 1744.000 2Z6.90 6.59 34,75 43.36 4z .10 74,00 31.90 Peak
2 20Z2¢.000 27.892 7,28 34.09 43.59 44 .70 74,00 29.30 Peak
3 2146.000 Z2Z5.09 7.39 534.02 44,25 45.74 74,00 Z8.26 Peak
4 24g2.000 25.55 7P.72  33.88 93.9:2 101.31 74.00 -27.31 Peak

Remwarks:
1. Emission Lewvel= Antenna Factor + Cable Loss -imp Factor + REeading.
Z. The ewmission lewvels that are 20dE helow the official limit are not reported.

S 4] -
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-48

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 42

120

60

ok LMo

Level (dBuW/im)

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

FCC PART 15C PEAK

3 g FCC PART 15C AV

M

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. i 5w Chamber DIata no. HIE 3

Di=s. / Ant. HERCH 3115 (0905) int. pol. : VERTICALL

Limit i FCC PART 15C PELE

Enwv. / Ins. 23%C/54% Engineer : Sunny-1lu

EUT Wireless N AD3LZ+Modem Router

FPower DC 12V From Adapter input AC 120V/60Hz

Test mode IEEES0Z.11n HT=0 CH11 Z46:-MH=

M/M TDh-WES 60N

int. Cahle Lwp. Emission

Freg. Factor loss Factor PReading Level Limits Margin Remark

[(MHz] (dE/m) [dE) [dE) [dbar) [dBuW/m] [(dBuV/m) (dE]
20Z6.000 27.92 7.28 34.09 44,89 46.00 74,00 Z8.00 Peak
214¢.000 2Zg.09 .39 34.0: 45.06 46.52 74,00 27.48 Peak
230Z.000 25.33 7.55 33.95 50, 64 5z.57 74,00 Z21.45 Peak
24¢4.000 2Z8.55 .72 33.8¢ 109.95 112.3¢6 74.00 -38.36 Peak
Z26Z0.000 25.97 7.89 33.79 49,50 5z.57 74,00 Z21.45 Peak

Remarks:

1. Ewission Lewel= Antenha Factor + Cable Loss -Amp Factor + Reading.
Z. The emission lewvels that are 20dE khelow the official limit are not reported,

_47.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



FCC ID:TE7TDW8960N
Page 4-49

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 43 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-15
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. HIE X
Dis. / Aintc. o3m 3115 (0905) Ant. pol. : HORIZCONTAL
Limit i FCC FART 15C PELK
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z.11n HTZO CH1 Z41:2MH=
M/M : TDh-W3S9 60N
- 45 -

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



AUDIX J

FCC ID:TE7TDW8960N
Page 4-50

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 44
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
! FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. HEE L
Dis. / Aintc. 3m 3115 (0905) int. pol. HORIZCWTALAL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11n HT:-=0 CH1 Z41Z2MH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
4gz24.000 34.47 10.80 33.35 44,23 EA.15 74,00 17.85 Peak
4524.000 0 34.47 10.80 33.35 35.48 47 .40 54,00 G.60 Average

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

o 44 .

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



FCC ID:TE7TDW8960N
Page 4-51

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 45 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-15
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. 45
Dis. / Ant. o3m 3115 (0905) Ant. pol. : WERTICAL
Limit i FCC FART 15C PELK
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z.11n HTZO CH1 Z41:2MH=
M/M : TDh-W3S9 60N
.45

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



AUDIX J

FCC ID:TE7TDW8960N
Page 4-52

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 46
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
1 - o
FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. HEE 1]
Dis. / Aintc. 3 3115 (0905) int. pol. WERTICLL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11n HT:-=0 CH1 Z41Z2MH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE] [dbar) (dBu¥W/m) (dBEuW/m) (dE)
4gz24.000 34.47 10.80 33.35 44,95 E&.90 74,00 17.10 Peak
4524.000 0 34.47 10.80 33.35 35.97 47.89 54,00 6.11 Awverage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

- 4F -

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



FCC ID:TE7TDW8960N
Page 4-53

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 47 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-15
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. 47
Dis. / Ant. o3m 3115 (0905) Ant. pol. : WERTICAL
Limit i FCC FART 15C PELK
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z.11n HTZO CHE Z437MHz
M/M : TDh-W3S9 60N
- 47 -

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



AUDIX J

FCC ID:TE7TDW8960N
Page 4-54

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 48
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
1 - -
FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. 1 45
Dis. / Aintc. 3 3115 (0905) int. pol. WERTICLL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z.11n HT:-20 CHe Z437MH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE] [dbar) (dBu¥W/m) (dBEuW/m) (dE)
48374.000 34.78 10.88 33.36 45.28 E7.58 74,00 16.42 Peak
4g574.000 34.78 10.85 33.3¢6 35.83 45.13 54,00 5.87 Awverage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

L 45 .

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



FCC ID:TE7TDW8960N
Page 4-55

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 49 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-15
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. 1 49
Dis. / Aintc. o3m 3115 (0905) Ant. pol. : HORIZCONTAL
Limit i FCC FART 15C PELK
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z.11n HTZO CHE Z437MHz
M/M : TDh-W3S9 60N
-49-

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



AUDIX J

FCC ID:TE7TDW8960N
Page 4-56

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 50
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
! FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. HE=1n|
Dis. / Aintc. 3m 3115 (0905) int. pol. HORIZCWTALAL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z.11n HT:-20 CHe Z437MH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
48374.000 34.78 10.88 33.36 44,17 Ea.47 74,00 17.53 Peak
4g574.000 34.78 10.85 33.3¢6 35.26 47.56 54,00 G.44 Average

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

-50-

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



FCC ID:TE7TDW8960N
Page 4-57

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 51 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-15
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. i 51
Dis. / Aintc. o3m 3115 (0905) Ant. pol. : HORIZCONTAL
Limit i FCC FART 15C PELK
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0:Z.11n HTZO CH11 Z46:MHz
M/M : TDh-W3S9 60N

-51 -

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



AUDIX J

FCC ID:TE7TDW8960N
Page 4-58

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 52
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
1 - -
FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. HE=t
Dis. / Aintc. 3m 3115 (0905) int. pol. HORIZCWTALAL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z.11n HT=0 CH11 Z46:-MH=
M/M TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) [dBuW/m] [(dBuV/m) (dE]
49z4.000 35.09 10.95 33.38 44,34 E7.00 74,00 17.00 Peak
4924 .000 35.09 10.95 33.38 35.04 47.70 54,00 6.30 Awverage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

-52 -

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



FCC ID:TE7TDW8960N
Page 4-59

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 53 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-15
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. i 55
Dis. / Ant. o3m 3115 (0905) Ant. pol. : WERTICAL
Limit i FCC FART 15C PELK
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0:Z.11n HTZO CH11 Z46:MHz
M/M : TDh-W3S9 60N
.55 -

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



AUDIX J

FCC ID:TE7TDW8960N
Page 4-60

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 54
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-15

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
1
FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. 1 54
Dis. / Aintc. 3m 3115 (0905) int. pol. WERTICLL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z.11n HT=0 CH11 Z46:-MH=
M/M TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
49z4.000 35.09 10.95 33.38 45.04 E7.70 74,00 16.30 Peak
4924 .000 35.09 10.95 33.38 35.:21 47.87 54,00 6.13 Awverage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

.54

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



AUDIX J

FCC ID:TE7TDW8960N
Page 4-61

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 55

120

60

o

Level (dBuW/im)

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-16

3
FCC PART 15C PEAK
1 4 - -
FCC PART 15C AV
et
1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3m Chamber DIata no. 55
Dis. / Aintc. 3 3115 (0905) int. pol. WERTICLL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11n HT40 CH1 Z42Z2MH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE] [dbar) (dBu¥W/m) (dBEuW/m) (dE)
2273.000 28.29 .50 33.96 5EE5.45 E7.28 74,00 16.72 Peak
2273.000 Z28.29 .50 33.946 45.13 49.946 54,00 4.04 Average
24zZZ.000 25.50 Y.66 33.89 108.36 110.65 74,00 -36.63 Peak
2584.000 Zg.87 7.89 33.81 52.44 55.39 74,00 13.81 Peak
Remwarks:

1. Emission Lewvel=

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

Z. The ewmission lewvels that are 20dE helow the official limit are not reported.

-55-

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-62

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 56

Level (dBuW/im)
120

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-16

FCC PART 15C PEAK

60

—
()

FCC PART 15C AV

1 MW
M

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. 3m Chamber DIata no. =3

Dis. / Aintc. 3m 3115 (0905) int. pol. HORIZCWTALAL

Limit FCC FPART 15C PEAK

Enwv. / Ins. 23%C/54% Engineer Junny-1u

EUT Wireless N AD3LZ+Modem Router

FPower DC 12V From Adapter input AC 120V/60Hz

Test mode IEEES0Z .11n HT40 CH1 Z42Z2MH=

M/H TDh-WES 60N

int. Cahle Lwp. Emission

Freg. Factor loss Factor PReading Level Limits Margin Remark

[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
1930.000 27.63 7.09 34,29 40,14 40.57 74,00 33.43 Peak
2422.000 2Z8.50 Y.66 33.89 97.65 Q9,92 74.00 -25.92 Peak

3 Z581.000 2Z5.87 7.89 5353.51 43.46 46.41 74,00 Z7.59 Peak
Remarks:

1. Ewission Lewvel=

intenha Factor + Cable Loss —-Amp Factor 4+ REeading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

- 56 -

Audix Technology (Shenzhen) Co., Ltd.
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AUDIX J

FCC ID:TE7TDW8960N
Page 4-63

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 57
Level (dBuW/im)

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-16

120
2
FCC PART 15C PEAK
60
3 FCC PART 15C AV
ik
01000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)
3ite no. 3m Chamber DIata no. 57
Dis. / Aintc. 3m 3115 (0905) int. pol. WERTICLL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11n HT40 CH4 Z437MH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
2275.000 28.29 T.50 33.96 46.93 43.76 74,00 25.24 Peak
2437.000 28.53 Y.72  33.89 105.39 107.75 74.00 -33.75 Peak
3 Z25889.000 Z25.892 7.89 33.50 51.893 54.94 74,00 13.06 Peak
Remarks:

1. Ewission Lewvel=

intenha Factor + Cable Loss —-Amp Factor 4+ REeading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

-57 -

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09203



AUDIX J

FCC ID:TE7TDW8960N

Page 4-64

No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park

Noutou, 3henzhen, uanglo
Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

ng, China

Data: 58

Level (dBuW/im)
120

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-

16

FCC PART 15C PEA

K

60

FCC PART 15C AV

1 LgWMM
,-«M

l:'100!] 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. 3m Chamber DIata no. 55

Dis. / Aintc. 3m 3115 (0905) int. pol. HORIZCWTALAL

Limit FCC FPART 15C PEAK

Enwv. / Ins. 23%C/54% Engineer Junny-1u

EUT Wireless N AD3LZ+Modem Router

FPower DC 12V From Adapter input AC 120V/60Hz

Test mode IEEES0Z .11n HT40 CH4 Z437MH=

M/H TDh-WES 60N

int. Cahle Lwp. Emission

Freg. Factor loss Factor PReading Level Limits Margin Remark

[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
199¢.000 27.90 7.22 34.10 40, 52 41.54 74,00 32.46 Peak
2437.000 2Z8.53 7.72  33.89 91.583 94,19 74.00 -2Z0.19 Peak

3 Z25889.000 Z25.892 7.89 33.50 41.351 44,32 74,00 Z9.658 Peak

Remarks:

1. Ewission Lewvel=

intenha Factor + Cable Loss —-Amp Factor 4+ REeading.
Z. The emission levels that are Z0dE helow the official limit are not reported,

-85 -
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No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 59

Level (dBuW/im)
120

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-16

FCC PART 15C PEAK

60

FCC PART 15C AV

M

-

L\«EW

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. 3m Chamber DIata no. =]

Dis. / Aintc. 3m 3115 (0905) int. pol. HORIZCWTALAL

Limit FCC FPART 15C PEAK

Enwv. / Ins. 23%C/54% Engineer Junny-1u

EUT Wireless N AD3LZ+Modem Router

FPower DC 12V From Adapter input AC 120V/60Hz

Test mode IEEES0Z .11n HT40 CH? Z452MH=

M/M Th-W39 601

int. Cahle Lwp. Emission

Freg. Factor loss Factor PReading Level Limits Margin Remark

[(MHz] (dE/m) [dE) [dE) [dbar) [dBuW/m] [(dBuV/m) (dE]
2089.000 283.02 .33 34.05 40.76 42 .06 74,00 31.94 Peak
2452.000 2Z8.53 7.72  33.88 9z2.73 a5.10 74.00 -21.10 Peak

3 Z2716.000 Z29.29 &.00 33.74 41.0%9 44,64 74,00 Z9.36 Peak

Remarks:

1. Ewission Lewvel=

intenha Factor + Cable Loss —-Amp Factor 4+ REeading.

Z. The emission levels that are Z0dE helow the official limit are not reported,

-59-
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No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data:

120

60

o

G0 File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Level (dBuW/im)

Date: 2009-07-16

FCC PART 15C PEAK

FCC PART 15C AV

WM

: w-‘ijJ L"FW

1000 1600, 2200, 2800, 3400, 4000
Frequency (MHz)

3ite no. 3m Chamber DIata no. HE 15|

Dis. / Aintc. 3m 3115 (0905) int. pol. : VERTICALL

Limit FCC FPART 15C PEAK

Enwv. / Ins. 23%C/54% Engineer : Sunny-1lu

EUT Wireless N AD3LZ+Modem Router

FPower DC 12V From Adapter input AC 120V/60Hz

Test mode IEEES0Z .11n HT40 CH? Z452MH=

M/M Th-W39 601

int. Cahle Lwp. Emission

Freg. Factor loss Factor PReading Level Limits Margin Remark

[(MHz] (dE/m) [dE) [dE) [dbar) [dBuW/m] [(dBuV/m) (dE]
1789.000 27.03 B.72 34,62 41.14 40.27 74,00 33.73 Peak
2290.000 28.31 .55 33.95 45.30 45.21 74,00 25.79 Peak
245z.000 285.53 Y.7E 33.85 103.97 106.54 74,00 -32.34 Peak
2626.000 2Z9.03 .94 33.79 47.93 51.11 74,00 22.89 Peak

Remwarks:

1. Emission Lewvel= Antenna Factor + Cable Loss -imp Factor + REeading.
Z. The ewmission lewvels that are 20dE helow the official limit are not reported.

- B0 -

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



FCC ID:TE7TDW8960N
Page 4-67

m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 61 File: E:2009 report data‘T' TP-LINK'ACS20934.EMG (104)
120 Level (dBuW/im) Date; 2009-07-16
FCC PART 15C PEAK
60
0 4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. i 61
Dis. / Aintc. o3m 3115 (0905) int. pol. : HORIZCWTALL
Limit i FCC PART 15C PELE
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z.11n HT40 CH1 Z2422MH=z
M/H 1 TD-Wa3a0l

-B1 -
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No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 62
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-16

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
1 FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. HE -
Dis. / Aintc. 3m 3115 (0905) int. pol. HORIZCWTALAL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11n HT40 CH1 Z42Z2MH=
M/M TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
4844, 000 34.57 10.88 33.35 4z .55 E4.65 74,00 19.35 Peak
4544 .000 0 34.57 10.88 33.35 34.z0 46.30 54,00 7.70  Awverage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

-B2 -
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m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 63 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-16
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. i 63
Dis. / Ant. o3m 3115 (0905) Ant. pol. : WERTICAL
Limit i FCC FART 15C PELK
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z.11n HT40O CH1 Z4Z:2Z2MH=z
M/M : TDh-W3S9 60N
-BE-
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No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 64
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-16

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
! FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. 1 64
Dis. / Aintc. 3m 3115 (0905) int. pol. WERTICLL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11n HT40 CH1 Z42Z2MH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
4844, 000 34.57 10.88 33.35 44,27 EG.37 74,00 17.63 Peak
4544 .000 0 34.57 10.88 33.35 35.8¢6 47.96 54,00 G.04 Average

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

- F4 -
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m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 65 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-16
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. HE -1
Dis. / Ant. o3m 3115 (0905) Ant. pol. : WERTICAL
Limit i FCC FART 15C PELK
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z.11n HT40O CH4 Z437MHz
M/M : TDh-W3S9 60N
-B5-
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No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 66
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-16

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
1 - -
FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. HE -1
Dis. / Aintc. 3 3115 (0905) int. pol. WERTICLL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11n HT40 CH4 Z437MH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE] [dbar) (dBu¥W/m) (dBEuW/m) (dE)
48374.000 34.78 10.88 33.36 45.23 E7.53 74,00 16.47 Peak
4g574.000 34.78 10.85 33.3¢6 36.z20 45.50 54,00 5.50 Awverage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

-GBE -
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m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 67 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-16
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. HE -
Dis. / Aintc. o3m 3115 (0905) Ant. pol. : HORIZCONTAL
Limit i FCC FART 15C PELK
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z.11n HT40O CH4 Z437MHz
M/M : TDh-W3S9 60N
-RBT -
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No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 68
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-16

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
1 - -
FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. HE 1=
Dis. / Aintc. 3m 3115 (0905) int. pol. HORIZCWTALAL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11n HT40 CH4 Z437MH=
M/M TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) [dBuW/m] [(dBuV/m) (dE]
48374.000 34.78 10.88 33.36 44,88 E7.18 74,00 16.82 Peak
4g574.000 34.78 10.85 33.3¢6 35.47 47,77 54,00 6.23 Awverage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

-GS -
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m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 69 File: E::2009 report data‘T'TP-LINK'ACS90934.EM6 {104)
120 Level (dBuW/im) Date; 2009-07-16
FCC PART 15C PEAK
60
0 4000 6800, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. i 5w Chamber DIata no. HE 1=
Dis. / Aintc. o3m 3115 (0905) Ant. pol. : HORIZCONTAL
Limit i FCC FART 15C PELK
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z.11n HT40O CH7? Z452MHz
M/M : TDh-W3S9 60N
- B9 -
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No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 70
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-16

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
! FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. HEEn|
Dis. / Aintc. 3m 3115 (0905) int. pol. HORIZCWTALAL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11n HT40 CH? Z452MH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
4904 .,.000 34.98 10.95  33.37 43.90 Ea.46 74,00 17.54 Peak
4904 .000 34.93 10.95 33.37 34.09 46.65 54,00 7.35 Awerage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

-70-
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m No.6 Ee Feng Road,EBElock 52,
| l Ix ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China

Tel:+56-755-266359495=-7
Fax:+56-755-26632877
Postcode: 515057

Data: 71 File: E:2009 report data‘T' TP-LINK'ACS20934.EMG (104)
120 Level (dBuW/im) Date; 2009-07-16
FCC PART 15C PEAK
60
0 4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)

3ite no. i 5w Chamber DIata no. HEr
Di=s. / Ant. HERCH 3115 (0905) int. pol. : VERTICALL
Limit i FCC PART 15C PELE
Env. / Ins. @ 23*C/54% Engineer : Sunny-1lu
EUT ! Wireless N ADSLZ+Modem Router
FPower : DC 12¥ From ALdapter input AC 1Z0V/60H=
Test mode : IEEES0Z.11n HT40 CHV? Z452MH=z
M/H 1 TD-Wa3a0l

-7l -
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No.6 Ee Feng Road,EBElock 52,
ShenZhen Science & Industry Park
Noutou, 3henzhen, Guanglhong, China
Tel:+56-755-266359495=-7
Fax:+56-755-26632877

Postcode: 515057

Data: 72
Level (dBuW/im)

120

60

0

1
2

File: E:22009 report data'T'TP-LINK'ACS90934.EMG (104)

Date: 2009-07-16

Remarks:

Emission Lewvel=

FCC PART 15C PEAK
! FCC PART 15C AV
4000 6200, 9600, 12400, 15200, 18000
Frequency (MHz)
3ite no. 3m Chamber DIata no. HEE
Dis. / Aintc. 3m 3115 (0905) int. pol. WERTICLL
Limit FCC FPART 15C PEAK
Enwv. / Ins. 23%C/54% Engineer Junny-1u
EUT Wireless N AD3LZ+Modem Router
FPower DC 12V From Adapter input AC 120V/60Hz
Test mode IEEES0Z .11n HT40 CH? Z452MH=
M/H TDh-WES 60N
int. Cahle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[(MHz] (dE/m) [dE) [dE) [dbar) (dBu¥W/m) (dBEuW/m) (dE)
4904 .,.000 34.98 10.95  33.37 44,09 BE.E5 74,00 17.35 Peak
4904 .000 34.93 10.95 33.37 34,89 47.25 54,00 6.75 Awverage

Antenna Factor + Cable Loss -Amp Factor + EFEeading.

The emission lewels that are Z0dE kbelow the official limit are not reported.

-T2 -
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5. CONDUCTED SPURIOUS EMISSIONS

5.1.Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval

1. Spectrum Agilent E4446A | US44300459 | May.08,09 | 1 Year

Analyzer
2. Attenuator Agilent 8491B |[MY39262165| May.08, 09 1 Year
3. RF Cable | Hubersuhner SUC%;LEX 28618/2 May.08, 09 1Year
5.2.Limit

In any 100kHz bandwidth outside the frequency bands in which the spread spectrum
intentional radiator in operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20dB below that in the 100kHz bandwidth within
the band that contains the highest level of the desired power, In addition, radiated
emissions which fall in the restricted bands, as defined in §15.205(a), must also comply

with the radiated emission limits specified in 15.209(a).

5.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The resolution bandwidth
is set to 100 kHz, The video bandwidth is set to 300 kHz.

5.4.Test result
PASS (The testing data was attached in the next pages.)
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Conducted emission test data:

Chain 1:

Test Mode: IEEE 802.11b TX

Test CH1: 2412MHz

- Agilent Marker

l Select Marker

Atten 18 dB

1 P 3 il

Normal

Delta

Pty ._,w'J._“,-n-w_".,,hn..,l,J-"-..-iF",-_g-.a-n_‘hﬂ-,.,-F'l,-".'.~"‘{_.1"-"""*'-..-."""‘—."\r.-.|.a'J"’l.-.r-*.r-\-.n.A—._.-,..,-—'"‘"1""""-'v"""'"'""“'"u'l-‘.—lll'“‘lwl D e I t a P a i r
: (Tracking Ref)
Ref &

Span Pair

#\JBH 308 k Span Center

Off

More

1 of 2

File Operation Status. A:\SCREN313.GIF file

- Agilent Display
Atten 16 dB 65.56 dBp' Full Screen
Display Line
91.48 dEpY
(n Off

= s g

1} Py ittt e maae s s aliindnia MR e

: Limits»

Active Fctn
Position»
Center

Title»

Preferences»

Copyright 2000-20805 Agilent Technologies
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Test CH6: 2437MHz

# Agilent | Marker

& dBpY Atten 18 dB 1SE.'Ie2ct ngkeg
] | 2

Normal

Delta

e J.,r.4'|..1"I"'L"P"-'-u-._'.!-.h.-f'.-,'\lh’-.]. “!.-Ji.L-__.l.I_'*n._.'.'|'\.-pi'L'.___;"_,.M\._,_._-—"-'\ﬂ-.-"‘\' “ D e I t a P a I r

(Tracking Ref)

Fef &

Span Pair

Span Center

Off

More

1of?2

File Operation Status. A:\SCREN315.GIF file saved
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Test CH11: 2462MHz
- Agilent Marker
Atten 10 dB SREN] Selest Marker
Normal
Delta
N T U S R i Delta Pair
(Tracking Ref)
Fef &
Span Pair
Span Center
Off
More
1of?2

Copyright 2000-2005 Agilent Technologies

- Agilent Marker
AT " i Select Marker
Atten 18 dB 2 81 > 3 4
1 =

..l_r‘f"'\'q"?l;||LII'."I"I""-"|,-
N AT Normal
Delta
"rrq,.“_,_,___wj'_ - . wi [~ .
R Delta Pair
(Tracking Ref)
Fef &
h Span Pair
#UBH Span Center
Off
More
1of?2

Copyright 2000-2005 Agilent Technologies
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FCC ID:TE7TDW8960N
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz
- Agilent Peak Search
Atten 18 dB 1 dB .' Next Peak
Next Pk Right
Hext Pk Left

Lo ST Y B g T

b oo e
b o W WA T LN PEEESE | l

Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2
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Test Mode: IEEE 802.11n HT20 TX
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Test CH11: 2462MHz
- Agilent Marker
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Delta
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Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz
- Agilent Display
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6. BAND EDGE COMPLIANCE TEST
6.1.Test Equipment
Item| Equipment |Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
p, | Seectrum Agilent E4446A | US44300459 | May.08,09 | 1 Year
Analyzer
2. | Horn Antenna EMCO 3115 9607-4877 | May.27, 08 1.5 Year
3. Amplifier Agilent 8449B  [3008A02495 | May.08, 09 1 Year
4. | RFCable |Hubersuhner SUC%FZLEX 28620/2 | May.08,09 | 1 Year
5. RF Cable Hubersuhner SUC%;LEX 271471/4 | May.08, 09 1 Year
6. RF Cable Hubersuhner SUC%;LEX 29086/2 May.08, 09 1 Year
6.2.Limit
All the lower and upper band-edges emissions appearing within 2310MHz to
2390MHz and 2483.5MHz to 2500MHz restricted frequency bands shall not exceed
the limits shown in 15.209, all the other emissions outside operation frequency band
2400MHz to 2483.5MHz shall be at least 20dB below the fundamental emissions, or
comply with 15.209 limits.
6.3.Test Produce

1. The EUT is placed on a turntable, which is 0.8m above the ground plane and
worked at highest radiated power.
2. The turntable was rotated for 360 degrees to determine the position of maximum
emission level.
3. EUT is set 3m away from the receiving antenna, which is varied from 1m to 4m to
find out the highest emission.
4. Set the spectrum analyzer in the following setting in order to capture the lower and
upperband-edges of the emission:
(a) PEAK: RBW=VBW=1MHz / Sweep=AUTO
(b) AVERAGE: RBW=1MHz / VBW=10Hz / Sweep=AUTO

6.4.Test Results

Pass (The testing data was attached in the next pages.)

All the emissions outside operation frequency band were comply with 15.209 limit

Audix Technology (Shenzhen) Co., Ltd.
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No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 73

120

i

L

0

0

Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

FCC PART 151 PEAK

3

vl

2310

3ite no.

Dis. / Ant.

Limit

Enwv. / Ins.

EUT
Power

2332,

Test mwode

M/N

Aint.

Freg. Factor
[MH=z) (dE/m)

£335.300
Z390.000
Z400.000
Z411.750

3m
3t
FC
23

2354, 2376, 2398. 2420
Frequency (MHz)
Chamber Iata no. HIEF]
3115(0905) Ant. pol. : VERTICAL
C PART 15C PELAE
*C/ 5% Engineer : Sunny-lu

Wireless N AD3ILZ+Modemwm Router
DC 12W From Adapter input LC 120V/60HE
IEEES0Z .11k CH1 241ZMH=

TD-WS9 60N

Cabhle Lwp.

logz Factor PReading
[dE] (dE) [l
8.64 35.99 5E3.20
.41 36.09 53.03
.60 36.09 64,26
.60 35.95 108.:20

Emission
Level Limits Margin Remark
[(dBuv/m) (dBuW/m) (dE)

54.23 74.00 19.77 Peak
53.81 74,00 Z0.19 PFPeak
65.23 74.00 g.77 Peak
109.33 74.00 -35.33 PFPeak

Remwarks:

1. Emission Lewel=

Antenna Factor + Cable Loss -lmp Factor + Reading.
2. The ewmission lewels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203
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No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 74

120

i

L

0

0

Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

1
R SN — -\_H_\-"""\-_
2310 2332, 2354, 2376, 2398. 2420
Frequency (MHz)
3ite no. 3m Chawber Iata no. HERFE
Dis. / Ant. 3w 3115(0905) int. pol. : VERTICAL
Limit FCC PART 15C AV
Enwv. / Ins. 23%C/54% Engineer : Sunny-lu

EUT

Power
Test mwode
M/

Aint.
Freg. Factor
[MH=z) (dE/m)

£331.230 Z8.36
Z390.000 Z8.46
Z2400.000 Z3.46
Z411.200 Z8.48

Remwarks:

Wireless N AD3ILZ+Modemwm Router
DC 12W From Adapter input LC 120V/60HE
IEEES0Z .11k CH1 241ZMH=

TD-WS9 60N

Cabhle Lwp. Emission

logzs Factor PFeading Level Limits Margin Remark
[dE] (dE) [l [(dBuv/m) (dBuW/m) (dE)

8.64 36.06 41.90 42 .84 &4.00 11.16 Awverage
.41 36.09 4z2.01 42.79 54.00 11.21 Average
.60 36.09 55.61 56,58 54.00 -2.55 Average
.60 35.95 101.82 102.95 54.00 -45.95 lbverage

1. Emission Lewvel= Antenna Factor + Cable Loss -lnp Factor + Reading.
2. The ewmission lewels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203
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m No.6 Ke Feng Road,EBlock 52,
| l IX ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China

Tel:+86-755-26639455-"7
Fax:+56-755-26632877
Postcode: 515057

Data: 75 File: E:22004 report data'T'TP-LINK:ACSO90934.EMG (104)
120 Lewvel {dBuV/im) Date: 2009-08-21
FCC PA PEA
60 3

0

2310 2332, 2354, 2376, 2394, 2420
Frequency (MHz)

3ite no. i St Chamber Iata no. HE]

Dis. / Aint. o3m 3115(0905) hnt. pol. : HORIZONTAL

Limit 1 FCC PART 15C PELAE

Env. / Ins. : 23*C/54% Engineer : Sunny-lu

EUT ! Wireless N ADSLZ+Modem Router

Power : DC 12¥ From Adapter input AC 120W/60H=

Test rmode : IEEES0Z.11k CH1 Z41ZMH=

M/N : TD-WES 60N

Aint. Cabhle Lwp. Emission

Freg. Factor loss Factor PReading Level Limits Margin Remark

[MH=z) (dE/m) [dE) [dEB) [l [dBuV/m) (dBuVW/m) (dE]
1 2342.120 28.38 8.57 35.99 48.90 49,86 74,00 24,14  Peak
2 2390.000 Z28.46 S5.41 3F6.09 47.87 45.65 74,00 25.35 Peak
3 Z400.000 Z28.46 §.60 36.09 54,41 55.38 74,00 15.62 Peak
4 2411.970 28.48 &.60 35.95 946.21 97.34 74.00 -23.34 Peak

Remwarks:
1. Emission Lewvel= Antenna Factor + Cable Loss -lnp Factor + Reading.
2. The ewmission lewels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203
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No.6 Ke Feng Road,EBlock 52,

Shenihen Science &

Industry Park

Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639495-"7
Fax:+86-755-26632877

Postcode: 515057

Data: 76

Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

120
4
60 |
FCC PART 1%C A
3/\/
1 2
0 2310 2332, 2354, 2376, 2394, 2420
Frequency (MHz)

3ite no. 3m Chamber Iata no. HE -]

Dis. / Aint. 3m 3115(0905) hnt. pol. : HORIZONTAL

Limit FCC PART 15C AW

Enwv. / Ins. 23%C/54% Engineer : Sunny-lu

EUT Wireless N AD3ILZ+Modemwm Router

Power DC 12W From Adapter input LC 120V/60HE

Test rmode IEEES0Z .11k CH1 241ZMH=

M/N TD-WE5 60N

Aint. Cabhle Lwp. Emission

Freg. Factor loss Factor PReading Level Limits Margin Remark

[MH=z) (dE/m) [dE) [dEB) [l [dBuV/m) (dBuVW/m) (dE]
1 2329.250 28.36 8.64 36.08 36.26 37.20 &4.00 16.80 Awverage
2 2390.000 Z28.46 S5.41 3F6.09 36.52 37.30 54.00 16.70 Average
3 Z400.000 Z28.46 §.60 36.09 4z .07 43.04 54.00 10.96 Average
4 2413.1580 28.458 &.60 35.95 g7.74 85.87 54.00 -34.837 Average

Remwarks:

1. Emission Lewel=

Antenna Factor + Cable Loss -lmp Factor + Reading.

2. The ewmission lewels that are 20dE below the official limit are not reported,

Audix Technology (Shenzhen) Co.

, Ltd. Report No. ACS-F09203



AUDIX 2

FCC ID:TE7TDW8960N
Page 6-6

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 77
Lewvel {dBuV/im)

120

i

L

0

0

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

FCC PART 15C PEAK

EUT

Power
Test mwode
M/

Aint.
Freg. Factor
[MH=z) (dE/m)

Z462.120 Z8.55
24383 .500 Z8.58
Z2453.580 Z3.60
Z500.000  Z8.60

Remwarks:

Wireless N AD3ILZ+Modemwm Router

2 3
mmpmwm~quwvﬂﬂ»mWﬁme~dequﬁ
2450 2462, 2474, 2486, 2498, 2510
Frequency (MHz)

3ite no. 3m Chamber Iata no. e

Dis. / Aint. 3t 3115(0905) int. pol. HORIZONTAL

Limit FCC PART 15C PELE

Enwv. / Ins. 23%C/54% Engineer Sunny-1u

DC 12W From Adapter input LC 120V/60HE

IEEESOZ .11k CH11 Z46ZHHz

Emission Lewvel= Antenna Factor + Cable Loss -lmp
The emission lewels that are Z0dE below the official limit are not reported,

TD-WS9 60N

Cabhle Lwp. Emission

logzs Factor PFeading Level Limits Margin Remark
[dE] (dE) [l [(dBuv/m) (dBuW/m) (dE)

8.76 36.02 Q96,35 o7. 64 74,00 -23.64 Peak
.94 35.97 47.03 45. 58 74,00 25.42 Peak
.94 36.00 45, 65 50,22 74,00 Z23.78 Peak
§.89 3Jo6.00 46.55 45.04 74,00 25.95 Peak

Factor + Reading.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



AUDIX 2

FCC ID:TE7TDW8960N
Page 6-7

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 78
Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

120
1
60
FCC PART 15C AV
/\/ 5 ;
02450 2462, 2474, 2486, 2498, 2510
Frequency (MHz)
3ite no. 3m Chamber Iata no. =
Dis. / Aint. 3m 3115(0905) hnt. pol. HORIZONTAL
Limit FCC PART 15C AW
Enwv. / Ins. 23%C/54% Engineer Sunny-1u
EUT Wireless N AD3ILZ+Modemwm Router
Power DC 12W From Adapter input LC 120V/60HE
Test rmode IEEES0Z .11k CH11 246ZMH=
MW TD-WS9 60N
Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) [dEB) [l [(dBuv/m) (dBuW/m) (dE)
1 2482.780 Z8.55 8.76 36.02 a87.70 85.99 54.00 -34.99 lbverage
2 2483.500 Z28.58 &5.94 35.97 36.19 37.74 54.00 16.26 Average
3 Z500.000 zZ8.860 S§.89 36.00 36.01 37.50 54.00 16.50 Average
Remarks:

1. Ewmission Lewel=

intenna Factor + Cable Loss -Awp Factor + Reading.

Z. The emission lewvels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09203



AUDIX 2

FCC ID:TE7TDW8960N
Page 6-8

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 79
Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

120
1
FCC PART 15C PEAK
60 3
W-—-W#Mw
02450 2462, 2474, 2486, 2498, 2510
Frequency (MHz)

3ite no. 3m Chamber Iata no. HE=]

Dis. / Aint. 3m 3115(0905) pol. VERTICAL

Limit FCC PART 15C PELAE

Enwv. / Ins. 23%C/54% Engineer : Sunny-lu

EUT Wireless N AD3ILZ+Modemwm Router

Power DC 12W From Adapter input LC 120V/60HE

Test rmode IEEES0Z .11k CH11 246ZMH=

MW TD-WS9 60N

Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) [dEB) [l [(dBuv/m) (dBuW/m) (dE)

1 24g82.120 2Z8.55 8.76 36.02 106.77 105.06 74,00 -34.06 Peak
2 2483.500 Z28.58 &5.94 35.97 53.09 54,64 74,00 19.38 Peak
3 Z500.000 zZ8.860 S§.89 36.00 54.36 55.585 74,00 15.15 Peak

Remarks:

1. Ewmission Lewel=

intenna Factor + Cable Loss —Awmp Faco

tor + Reading.

Z. The emission lewvels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09203



AUDIX 2

FCC ID:TE7TDW8960N
Page 6-9

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 80
Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

120
1
60
FCC PART 15C AV
\xwxgﬁh_ 2 3
____.--’"‘W
0 2450 2462, 2474, 2486, 2498, 2510
Frequency (MHz)
3ite no. 3m Chamber Iata no. S0
Dis. / Aint. 3m 3115(0905) hnt. pol. VERTICAL
Limit FCC PART 15C AW
Enwv. / Ins. 23%C/54% Engineer Sunny-1u
EUT Wireless N AD3ILZ+Modemwm Router
Power DC 12W From Adapter input LC 120V/60HE
Test rmode IEEES0Z .11k CH11 246ZMH=
MW TD-WS9 60N
Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) [dEB) [l [(dBuv/m) (dBuW/m) (dE)
1 24f81.280 2Z8.55 8.76 36.02 101.15 102 .44 54.00 -45.44 lbverage
2 2483.500 Z28.58 &5.94 35.97 42 .83 44,38 54.00 9.62  Average
3 Z500.000 zZ8.860 S§.89 36.00 45.35 46,57 54.00 7.153  Average
Remarks:

1. Ewmission Lewel=

intenna Factor + Cable Loss -Awp Factor + Reading.

Z. The emission lewvels that are Z0dE helow the official limit are not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09203



AUDIX 2

FCC ID:TE7TDW8960N

Page 6-10

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 81
Lewvel {dBuV/im)

120

G0

0

Mok Mo

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

5

e

PEAK

2310

2332,
3ite no.
Dis. / Ant.
Limit
Enwv. / Ins.
EUT
Power
Test mwode
M/
Aint.
Freg. Factor
[MH=z) (dE/m)
2336.070 2B.38
2390.000 Z28.4¢
Z396.020 Z8.46
2400.000 28.46
2412 .550 Z8.48
Remarks:

2354, 2376,
Frequency (MHz)
3m Chamber Iata no.
3 3115(0905) Ant. pol.
FCC PART 15C PELE
23%C/54% Engineer

Wireless N AD3ILZ+Modemwm Router

2398,

g1

VERTICAL

Sunny-lu

DC 12W From Adapter input LC 120V/60HE

IEEESODZ . 11g CH1 241zZHMH=z

2420

Margin Femark

TD-WS9 60N

Cabhle Lwp. Emission

logzs Factor PFeading Level Limits

[dE] (dE) [l (dBuV/m) (dBuWv/m)
8.64 35.99 E7.22 EB.2E 74,00 15
.41 36.09 658.20 65.98 74,00 5
.41 356.09 78,95 T9.76 74,00 -5
.60 36.09 75.50 Ta.47 74,00 -2
.60 35.95 109.:27 110,40 74,00 =36

(dE)

Emission Lewel= Antenna Factor + Cable Loss -lmp Factor + Reading.
The emission lewvels that are Z0dE kelow the official limit sre not reported,

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09203



FCC ID:TE7TDW8960N
Page 6-11

m No.6 Ke Feng Road,EBlock 52,
| l IX ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China

Tel:+86-755-26639455-"7
Fax:+56-755-26632877
Postcode: 515057

Data: 82 File: E:22004 report data'T'TP-LINK:ACSO90934.EMG (104)
120 Lewvel {dBuV/im) Date: 2009-08-21
4
60

FOC PART 1pC AV

0

2310 2332, 2354, 2376, 2394, 2420
Frequency (MHz)
3ite no. i St Chamber Iata no. T 52
Dis. / Ant. HECh ] 3115 (0905 hnt. pol. : VERTICAL
Limit i FCC PART 15C AV
Env. / Ins. : 23*C/54% Engineer : Sunny-lu
EUT ! Wireless N ADSLZ+Modem Router
Power : DC 12¥ From Adapter input AC 120W/60H=
Test wode : IEEES02.11g CH1 Z241ZMH=
MW : TD-WE2 601
Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) [dEB) [l [(dBuv/m) (dBuW/m) (dE)
1 2331.450 28.36 8.64 36.08 41.98 42 .92 &4.00 11.08 Awverage
2 2390.000 Z28.46 S5.41 3F6.09 49,02 49,50 54.00 4.20 Average
3 Z400.000 Z28.46 §.60 36.09 5z.74 53.71 54.00 0.29 Average
4 2413.070 28.48 &8.60 35.95 95.7a6 95.89 54.00 -42.89 lbverage

Remwarks:
1. Emission Lewvel= Antenna Factor + Cable Loss -lnp Factor + Reading.
2. The ewmission lewels that are 20dE below the official limit are not reported,

-10-

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



AUDIX 2

FCC ID:TE7TDW8960N

Page 6-12

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 83
Lewvel {dBuV/im)

120

G0

0

L

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

EUT

Power
Test mwode
M/
Aint.
Freg. Factor
[MH=z) (dE/m)
2353.780 28.41
2390.000 Z28.4¢
Z400.000 Z8.46
2412 .850 28.48
Remwarks:

Wireless N AD3ILZ+Modemwm Router
DC 12W From Adapter input LC 120V/60HE

IEEESODZ . 11g CH1 241zZHMH=z

TD-WS9 60N

Cabhle Lwp.

logz Factor PReading
[dE] (dE) [l
8.57 35.91 458.38
.41 36.09 50.27
.60 36.09 53.49
.60 35.95 93.78

Emission Lewvel=

Emission

Level Limits
[(dBuv/m) (dBuW/m) (dE)
49,45 74,00 24,55
51.05 74,00 22.95
54,46 74,00 19,54
94,91 74.00 -2Z0.91

F)
FCC PART 15C |PEAK
3
1 2 o
R Y Ay S PUUNOUTN AR EIRTAY I RO SUTTAIT v vy
2310 2332, 2354, 2376, 2398. 2420
Frequency (MHz)
3ite no. 3m Chamber Iata no. 83
Dis. / Aint. 3t 3115(0905) int. pol. HORIZONTAL
Limit FCC PART 15C PELAE
Enwv. / Ins. 23%C/54% Engineer Sunny-1u

Margin Femark

Antenna Factor + Cable Loss -lmp Factor + Reading.
The emission lewels that are Z0dE below the official limit are not reported,

11 -

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09203



AUDIX 2

FCC ID:TE7TDW8960N
Page 6-13

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 84
Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

120
3
60
FCIC PART [15C AV
1 EJ
_—l"_‘\—""'-.'_
0 2310 2332, 2354, 2376, 2394, 2420
Frequency (MHz)
3ite no. 3m Chamber Iata no. g4
Dis. / Aint. 3m 3115(0905) hnt. pol. HORIZONTAL
Limit FCC PART 15C AW
Enwv. / Ins. 23%C/54% Engineer Sunny-1u
EUT Wireless N AD3ILZ+Modemwm Router
Power DC 12W From Adapter input LC 120V/60HE
Test rmode IEEES0OZ.11g CH1 241ZMH=
MW TD-WS9 60N
Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) [dEB) [l [(dBuv/m) (dBuW/m) (dE)
1 2390.000 Z28.46 8.41 36.09 39,53 40.31 &4.00 13.69 Average
2 2400.000 28.46 8.60 3F6.09 41.34 42.31 54.00 11.69 Average
3 2411.200 Z28.458 &§.60 2 35.595 SZ.25 83.41 54.00 -29.41 Average
Remarks:

1. Ewmission Lewel=

intenna Factor + Cable Loss -Awp Factor + Reading.

Z. The emission lewvels that are Z0dE helow the official limit are not reported,

-12-

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09203



AUDIX 2

FCC ID:TE7TDW8960N
Page 6-14

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 85
Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

120
1
FCC PART 15C PEAK
60
EMMMMW
02450 2462, 2474, 2486, 2498, 2510
Frequency (MHz)

3ite no. 3m Chamber Iata no. HE =11

Dis. / Aint. 3m 3115(0905) pol. : HORIZOMNTAL

Limit FCC PART 15C PELAE

Enwv. / Ins. 23%C/54% Engineer Sunny-1u

EUT Wireless N AD3ILZ+Modemwm Router

Power DC 12W From Adapter input LC 120V/60HE

Test rmode IEEES0Z.11g CH11 246ZMH=

MW TD-WS9 60N

Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) [dEB) [l [(dBuv/m) (dBuW/m) (dE)

1 2481.220 2Z8.55 8.76 36.02 Q2. 62 93.91 74.00 -19.3921 Pesak
2 2483.500 Z28.58 &5.94 35.97 49,45 51.01 74,00 22.99 Peak
3 Z500.000 zZ8.860 S§.89 36.00 47,41 45,90 74,00 Z5.10 Peak

Remarks:

1. Ewmission Lewel=

intenna Factor + Cable Loss -Awp Factor + Reading.

Z. The emission lewvels that are Z0dE helow the official limit are not reported,

-13-

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09203



AUDIX 2

FCC ID:TE7TDW8960N
Page 6-15

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 86
Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

120
1
60
FCC PART 15C AV
2 3
0 2450 2462, 2474, 2486, 2498, 2510
Frequency (MHz)
3ite no. 3m Chamber Iata no. =33
Dis. / Aint. 3m 3115(0905) hnt. pol. HORIZONTAL
Limit FCC PART 15C AW
Enwv. / Ins. 23%C/54% Engineer Sunny-1u
EUT Wireless N AD3ILZ+Modemwm Router
Power DC 12W From Adapter input LC 120V/60HE
Test rmode IEEES0Z.11g CH11 246ZMH=
MW TD-WS9 60N
Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) [dEB) [l [(dBuv/m) (dBuW/m) (dE)
1 2482.720 2Z8.585 8.76 36.02 B2.26 83.55 E4.00 -29.585 lbverage
2 2483.500 Z28.58 &5.94 35.97 37,37 35.9:2 54.00 15.08 Average
3 Z500.000 zZ8.860 S§.89 36.00 35.80 37.29 54.00 16.71 Average
Remarks:

1. Ewmission Lewel=

intenna Factor + Cable Loss -Awp Factor + Reading.

Z. The emission lewvels that are Z0dE helow the official limit are not reported,

S14 -

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09203



AUDIX 2

FCC ID:TE7TDW8960N
Page 6-16

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 87
Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

120
1
FCC PART 15C PEAK
60 w
MVt g e,
02450 2462, 2474, 2486, 2498, 2510
Frequency (MHz)

3ite no. 3m Chamber Iata no. HEE =11

Dis. / Aint. 3m 3115 (0905 hnt. pol. VERTICAL

Limit FCC PART 15C PELAE

Enwv. / Ins. 23%C/54% Engineer Sunny-1u

EUT Wireless N AD3ILZ+Modemwm Router

Power DC 12W From Adapter input LC 120V/60HE

Test rmode IEEES0Z.11g CH11 246ZMH=

MW TD-WS9 60N

Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) (dE) [l [(dBuv/m) (dBuW/m) (dE)

1 24§3.020 2Z8.55 8.76 36.02 105.11 106.40 74,00 -32.40 Peak
2 2483.500 Z28.58 &5.94 35.97 58.65 50,20 74,00 13.80 Peak
3 Z500.000 zZ8.860 S§.89 36.00 51.51 53.30 74,00 Z0.70 Peak

Remarks:

1. Ewmission Lewel=

intenna Factor + Cable Loss —Awmp Faco

tor + Reading.

Z. The emission lewvels that are Z0dE helow the official limit are not reported,

-15-

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09203



AUDIX 2

FCC ID:TE7TDW8960N
Page 6-17

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 88
Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

120
1
60
FCC PART 15C AV
L/ | S
\—ﬂa
— . — ]
0 2450 2462, 2474, 2486, 2498, 2510
Frequency (MHz)
3ite no. 3m Chamber Iata no. f=1=1
Dis. / Aint. 3m 3115(0905) hnt. pol. VERTICAL
Limit FCC PART 15C AW
Enwv. / Ins. 23%C/54% Engineer Sunny-1u
EUT Wireless N AD3ILZ+Modemwm Router
Power DC 12W From Adapter input LC 120V/60HE
Test rmode IEEES0Z.11g CH11 246ZMH=
MW TD-WS9 60N
Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) [dEB) [l [(dBuv/m) (dBuW/m) (dE)
1 2481.220 2Z8.55 8.76 36.02 a5.31 96, 60 E4.00 -42.60 Abverage
2 2483.500 Z28.58 &5.94 35.97 45,34 49,39 54.00 4.11 Average
3 Z500.000 zZ8.860 S§.89 36.00 41.03 4z .52 54.00 11.45 Average
Remarks:

1. Ewmission Lewel=

intenna Factor + Cable Loss -Awp Factor + Reading.

Z. The emission lewvels that are Z0dE helow the official limit are not reported,

-16 -

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09203



AUDIX 2

FCC ID:TE7TDW8960N
Page 6-18

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 89

Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

120
]
[
FCC PART 15C| PEAK
3 af
o 20l
1
WWWWW
02310 2332, 2354, 2376, 2394, 2420
Frequency (MHz)

3ite no. 3m Chamber Iata no. HE=1=]

Dis. / Aint. 3m 3115 (0905 hnt. pol. : VERTICAL

Limit FCC PART 15C PELAE

Enwv. / Ins. 23%C/54% Engineer : Sunny-lu

EUT Wireless N AD3ILZ+Modemwm Router

Power DC 12W From Adapter input LC 120V/60HE

Test rmode IEEES0Z.11n HTZ0 CH1 Z2412MH=

MW TD-WS9 60N

Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) (dE) [l [(dBuv/m) (dBuW/m) (dE)

1 2348.720 28.38 8.57 35.99 5EZ.60 E3.56 74,00 Z0.44 Peak
2 2390.000 Z28.46 S5.41 3F6.09 60.99 61.77 74,00 12.23 Peak
3 2394.700 Z28.46 5.41 36.09 66.91 57,69 74,00 6.31 Peak
4 2400.000 28.46 85.60 3F6.09 67,0z 57.99 74,00 6.01 Peak
5 2412.520 Z§.458 &§.60 35.85 105.31 106,44 74,00 -32.44 Pesk

Remarks:

1. Ewmission Lewel= Antenna Factor + Cable Loss -unmp Factor + Reading.
2. The emission lewvels that are 20dE below the official limit sare not reported,

-17 -

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



AUDIX 2

FCC ID:TE7TDW8960N
Page 6-19

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 90
Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

120
3
]
60
160 AV
2‘,‘,-1.,-4“—"'{
1xnTL,H_mmm,__mwd_nqn_ﬂ———F—*”"ﬁﬂﬂljff
— T
02310 2332, 2354, 2376, 2394, 2420
Frequency (MHz)
3ite no. 3m Chamber Iata no. 90
Dis. / Aint. 3m 3115(0905) hnt. pol. VERTICAL
Limit FCC PART 15C AW
Enwv. / Ins. 23%C/54% Engineer Sunny-1u
EUT Wireless N AD3ILZ+Modemwm Router
Power DC 12W From Adapter input LC 120V/60HE
Test rmode IEEES0Z.11n HTZ0 CH1 Z2412MH=
MW TD-WS9 60N
Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) [dEB) [l [(dBuv/m) (dBuW/m) (dE)
1 2331.450 28.36 8.64 36.08 39.61 40.55 &4.00 13.45 lAwverage
2 2390.000 Z28.46 S5.41 3F6.09 45 .58 49,36 54.00 4,564 Average
3 2412.550 Z8.458 &.60 35.595 94,15 95.:28 54.00 -41.28 Average
Remarks:

1. Ewmission Lewel=

intenna Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewvels that are Z0dE helow the official limit are not reported,
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AUDIX 2

FCC ID:TE7TDW8960N
Page 6-20

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 91
Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

120
3
w
FCC BART 15C PEAK
60
1M
SRNTRGRVY AR LW, IO R PR UL RSAT VT ST ST JERRL T Ly
02310 2332, 2354, 2376, 2394, 2420
Frequency (MHz)

3ite no. 3m Chamber Iata no. 91

Dis. / Aint. 3m 3115 (0905 hnt. pol. HORIZONTAL

Limit FCC PART 15C PELAE

Enwv. / Ins. 23%C/54% Engineer Sunny-1u

EUT Wireless N AD3ILZ+Modemwm Router

Power DC 12W From Adapter input LC 120V/60HE

Test rmode IEEES0Z.11n HTZ0 CH1 Z2412MH=

MW TD-WS9 60N

Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) [dEB) [l [(dBuv/m) (dBuW/m) (dE)

1 2390.000 Z28.46 8.41 36.09 E0.08 E0.86 74,00 23.14 Peak
2 2400.000 28.46 8.60 3F6.09 53.04 54.01 74,00 19.99 Peak
3 2415.150 Z28.45 &.60 35.595 9z.03 93.16 74,00 -19.16 Pesk

Remarks:

1. Ewmission Lewel=

intenna Factor + Cable Loss -Awp Factor + Reading.

Z. The emission lewvels that are Z0dE helow the official limit are not reported,
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AUDIX 2

FCC ID:TE7TDW8960N
Page 6-21

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 92
Lewvel {dBuV/im)

120

G0

0

L

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

FJC PART 1pC AV

2310

2332,
3ite no.
Dis. / Ant.
Limit

Enwv. / Ins.
EUT

Power
Test mwode
M/
Aint.
Freg. Factor
[MH=z) (dE/m)
2390.000 28.46
2393.050 28.4¢
Z400.000 Z8.46
2412 .850 28.48
Remwarks:

Emission Lewvel=

2354, 2376, 2398. 2420
Frequency (MHz)
3m Chawber Iata no. HE=VA
3 3115(0905) Ant. pol. HORIZOMTAL
FCC PART 15C AV
23%C/54% Engineer Sunny-1u

Wireless N AD3ILZ+Modemwm Router
DC 12W From Adapter input LC 120V/60HE
IEEES0Z.11n HTZ0 CH1 Z2412MH=

TD-WS9 60N

Cabhle Lwp. Emission

logzs Factor PFeading Level Limits Margin Remark
[dE] (dE) [l [(dBuv/m) (dBuW/m) (dE)

8.41 36.09 39.73 40. 51 &4.00 13.49 dverage
.41 36.09 40.75 41.53 54.00 12.47 Average
.60 36.09 40,72 41,89 54.00 12.31 Average
.60 35.95 82.23 83.3¢6 54.00 -29.36 Average

Antenna Factor + Cable Loss -lmp Factor + Reading.

The emission lewels that are Z0dE below the official limit are not reported,
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AUDIX 2

FCC ID:TE7TDW8960N
Page 6-22

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 93
Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

120
1
FCC PART 15C PEAK
60
qmnf--,uﬂrvwnhmﬂ_,-‘\,d
02450 2462, 2474, 2498, 2510
Frequency (MHz)

3ite no. i St Chamber Iata no. HER=kc

Dis. / Aint. o3m 3115 (0905 pol. : HORIZOMNTAL

Limit 1 FCC PART 15C PELAE

Enwv. / Ins. 23%C/54% Engineer Sunny-1u

EUT ! Wireless N ADSLZ+Modem Router

Power DC 12W From Adapter input LC 120V/60HE

Test rmode IEEES0Z.11n HTZ0 CH11 Z462MH=

MW : TD-WE2 601

Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) [dEB) [l [(dBuv/m) (dBuW/m) (dE)

1 2460.980 Z8.55 8.76 36.02 93 .96 74,00 -21.25 Peak
2 2483.500 Z28.58 &5.94 35.97 50.11 74,00 22.34 Peak
3 Z500.000 zZ8.860 S§.89 36.00 47,35 74,00 Z5.16 Peak

Remarks:

1. Ewmission Lewel=

intenna Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewvels that are Z0dE helow the official limit are not reported,

.
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AUDIX 2

FCC ID:TE7TDW8960N
Page 6-23

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 94
Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

120
1
60
FCC PART 15C AV
\v\_’\—‘z 3
0 2450 2462, 2474, 2486, 2498, 2510
Frequency (MHz)
3ite no. 3m Chamber Iata no. 94
Dis. / Aint. 3m 3115(0905) hnt. pol. HORIZONTAL
Limit FCC PART 15C AW
Enwv. / Ins. 23%C/54% Engineer Sunny-1u
EUT Wireless N AD3ILZ+Modemwm Router
Power DC 12W From Adapter input LC 120V/60HE
Test rmode IEEES0Z.11n HTZ0 CH11 Z462MH=
MW TD-WS9 60N
Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) [dEB) [l [(dBuv/m) (dBuW/m) (dE)
1 2487.220 Z8.55 8.76 36.02 82.18 83.47 E4.00 -29.47 lbverage
2 2483.500 Z28.58 &5.94 35.97 38.90 40.45 54.00 13.55 Average
3 Z500.000 zZ8.860 S§.89 36.00 36.56 35.05 54.00 15.395 Average
Remarks:

1. Ewmission Lewel=

intenna Factor + Cable Loss -Awp Factor + Reading.

Z. The emission lewvels that are Z0dE helow the official limit are not reported,
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AUDIX 2

FCC ID:TE7TDW8960N
Page 6-24

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 95
Lewvel {dBuV/im)

120

i

L

0

0

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

FCC PART 15C PEAK

2450 2462,
3ite no.
Dis. / Ant.
Limit

Enwv. / Ins.
EUT

Power

Test mwode
M/

Aint.
Freg. Factor
[MH=z) (dE/m)

Z461.520 Z8.55
24383 .500 Z8.58
Z454.620 Z3.58
Z500.000  Z8.60

Remwarks:

2474, 2486, 2498, 2510
Frequency (MHz)
3m Chawber Iata no. v 95
3 3115(0905) Ant. pol. : VERTICAL
FCC PART 15C PELE
23%C/54% Engineer : Sunny-lu

Wireless N AD3ILZ+Modemwm Router
DC 12W From Adapter input LC 120V/60HE
IEEES0Z.11n HTZ0 CH11 Z462MH=

TD-WS9 60N

Cabhle Lwp. Emission

logzs Factor PFeading Level Limits Margin Remark
[dE] (dE) [l [(dBuv/m) (dBuW/m) (dE)

8.76 36.02 105.58 106.87 74,00 -32.87 Peak
.94 35.97 61,62 63.17 74,00 10.533 Peak
.94 35.97 63 .55 65,45 74,00 g.57 Peak
§.89 3Jo6.00 53.98 55.47 74,00 158.53 Peak

Emission Lewvel= Antenna Factor + Cable Loss -lmp Factor + Reading.
The emission lewels that are Z0dE below the official limit are not reported,
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AUDIX 2

FCC ID:TE7TDW8960N
Page 6-25

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 96
Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

120
1
60
FCC PART 15C AV
\_,5__+_ﬁ_;
M
i St
02450 2462, 2474, 2486, 2498, 2510
Frequency (MHz)
3ite no. 3m Chamber Iata no. 96
Dis. / Aint. 3m 3115(0905) hnt. pol. VERTICAL
Limit FCC PART 15C AW
Enwv. / Ins. 23%C/54% Engineer Sunny-1u
EUT Wireless N AD3ILZ+Modemwm Router
Power DC 12W From Adapter input LC 120V/60HE
Test rmode IEEES0Z.11n HTZ0 CH11 Z462MH=
MW TD-WS9 60N
Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) [dEB) [l [(dBuv/m) (dBuW/m) (dE)
1 24f51.700 =Z8.55 8.76 36.02 94,16 ok.45 E4.00 -41.45 lbverage
2 2483.500 Z28.58 &5.94 35.97 47.86 49,41 54.00 4.59  Average
3 Z500.000 zZ8.860 S§.89 36.00 4z .65 44,17 54.00 9.55 Average
Remarks:

1. Ewmission Lewel=

intenna Factor + Cable Loss -Awp Factor + Reading.

Z. The emission lewvels that are Z0dE helow the official limit are not reported,

T
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AUDIX 2

FCC ID:TE7TDW8960N
Page 6-26

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 97
Lewvel {dBuV/im)

120

G0

0

Mok Mo

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

EUT

Power
Test mwode
M/

Aint.
Freg. Factor

[MH=z) (dE/m)
233E5.245 2B.38
2388.570 28.4¢
Z2390.000 Z8.46
2400.000 28.46
Zz419.755 Z8.50

Remarks:

- PART 15C PEA
b
e eri et o]
2310 2337. 2364, 2391. 2418. 2445
Frequency (MHz)

3ite no. 3m Chamber Iata no. HE= e

Dis. / Ant. 3w 3115(0905) int. pol. : VERTICAL

Limit FCC PART 15C PELE

Enwv. / Ins. 23%C/54% Engineer Sunny-1u

Wireless N AD3ILZ+Modemwm Router
DC 12W From Adapter input LC 120V/60HE
IEEES0Z.11n HT40 CH1 Z24Z2Z2MH=

TD-WS9 60N

Cabhle Lwp. Emission

logzs Factor PFeading Level Limits Margin Remark
[dE] (dE) [l [(dBuv/m) (dBuW/m) (dE)

8.64 35.99 50,97 5z2.00 74,00 Z22.00 Peak
.41 36.09 62.70 63.48 74,00 10.52 Peak
.41 356.09 57,76 55.54 74,00 15.46 Peak
.60 36.09 70.08 71.05 74,00 2.95 Peak
.60 356.01 99,94 101.05 74,00 -27.03 Pesk

Emission Lewel= Antenna Factor + Cable Loss -lmp Factor + Reading.
The emission lewvels that are Z0dE kelow the official limit sre not reported,
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FCC ID:TE7TDW8960N
Page 6-27

m No.6 Ke Feng Road,EBlock 52,
| l IX ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China

Tel:+86-755-26639455-"7
Fax:+56-755-26632877
Postcode: 515057

Data: 98 File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

120

i

L

0

0

Lewvel {dBuV/im) Date: 2009-08-21

FC{ PART 15C

2310 2337. 2364, 2391, 2418, 2445
Frequency (MHz)

3ite no. i St Chamber Iata no. 1 898

Dis. / Ant. HECh ] 3115 (0905 hnt. pol. : VERTICAL

Limit i FCC PART 15C AV

Env. / Ins. : 23*C/54% Engineer : Sunny-lu

EUT ! Wireless N ADSLZ+Modem Router

Power : DC 12¥ From Adapter input AC 120W/60H=

Test rmode : IEEESO0Z.11n HT40 CH1 2422MH=

M/N : TD-WES 60N

Aint. Cabhle Lwp. Emission

Freg. Factor loss Factor PReading Level Limits Margin Remark

[MH=z) (dE/m) [dE) [dEB) [l [dBuV/m) (dBuVW/m) (dE]
2341.995 28.38 8&.57 35.99 40.96 41.92 &4.00 12.08 lAwverage
2390.000 Z28.46 S5.41 3F6.09 46,72 47,50 54.00 6.50 Average
Zz400.000 Z8.46 S§.60 36.09 60,33 61.30 54.00 -7.30 Average
2424 _ 750 Z28.50 8.60 3F6.01 §9.29 90.38 54.00 -36.38 Average

Remwarks:
1. Emission Lewvel= Antenna Factor + Cable Loss -lnp Factor + Reading.
2. The ewmission lewels that are 20dE below the official limit are not reported,
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AUDIX 2

FCC ID:TE7TDW8960N
Page 6-28

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 99
Lewvel {dBuV/im)

120

G0

0

L

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

FCC PART 15C PERK

2310 2337.
3ite no.
Dis. / Ant.
Limit

Enwv. / Ins.
EUT

Power

Test mwode
M/

Aint.
Freg. Factor
[MH=z) (dE/m)

Z346.720 Z8.38
Z390.000 Z8.46
Z2400.000 Z3.46
Z4z26.100 Z8.50

Remwarks:

2364, 2391.
Frequency (MHz)
3m Chamber Iata no.
3 3115(0905) Ant. pol.
FCC PART 15C PELE
23%C/54% Engineer

Wireless N AD3ILZ+Modemwm Router

2418, 2445

1]
HORIZOMNTAL

Sunny-lu

DC 12W From Adapter input LC 120V/60HE

IEEESODZ .11n HT40 CH1 Z4ZZ2MHz
TD-TW&E5 60N

Emission Lewvel= Antenna Factor + Cable Loss -lmp
The emission lewels that are Z0dE below the official limit are not reported,

- 27 -

Cabhle Lwp. Emission

logzs Factor PFeading Level Limits Margin Remark
[dE] (dE) [l [(dBuv/m) (dBuW/m) (dE)

8.57 35.99 49,45 50,41 74,00 23.59 Peak
.41 36.09 49,47 E0.25 74,00 23.75 Peak
.60 36.09 56.47 57.44 74,00 16.56 Peak
.60 36.01 858.15 89.24 74.00 -15.24 Peak

Factor + Reading.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



AUDIX 2

FCC ID:TE7TDW8960N
Page 6-29

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 100
Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

120
60
FCC PART 15C AV
%J LP
LM/
l32310 2337. 2364, 2391, 2418, 2445
Frequency (MHz)
3ite no. 3m Chamber Iata no. 100
Dis. / Aint. 3m 3115(0905) hnt. pol. HORIZONTAL
Limit FCC PART 15C AW
Enwv. / Ins. 23%C/54% Engineer Sunny-1u
EUT Wireless N AD3ILZ+Modemwm Router
Power DC 12W From Adapter input LC 120V/60HE
Test rmode IEEES0Z.11n HT40 CH1 Z24Z2Z2MH=
MW : TD-WE2 601
Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) [dEB) [l [(dBuv/m) (dBuW/m) (dE)
1 2390.000 Z28.46 8.41 36.09 37.97 &4.00 15.25 lAwverage
2 2400.000 28.46 8.60 3F6.09 47.71 54.00 5.32  Average
3 24Z0.025 Z8.50 &.60 36.01 Th.94 54.00 -24.03 Average
Remarks:

1. Ewmission Lewel=

intenna Factor + Cable Loss -Awp Factor + Reading.
Z. The emission lewvels that are Z0dE helow the official limit are not reported,
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AUDIX 2

FCC ID:TE7TDW8960N
Page 6-30

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 101
Lewvel {dBuV/im)

120

G0

0

L

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

FCC PART 15C PEAK

Emission Lewvel=

2 3 4
WWMWW
2430 2446, 2462, 2478, 2494, 2510
Frequency (MHz)
3ite no. 3m Chamber Iata no. 101
Dis. / Aint. 3m 3115 (0905 hnt. pol. HORIZONTAL
Limit FCC PART 15C PELAE
Enwv. / Ins. 23%C/54% Engineer Sunny-1u
EUT Wireless N AD3ILZ+Modemwm Router
Power DC 12W From Adapter input LC 120V/60HE
Test rmode IEEES0Z.11n HT40 CH? 2Z452MH=
MW TD-WS9 60N
Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) (dE) [l [(dBuv/m) (dBuW/m) (dE)
Z2456.000 28.55 8.48 36.02 93.3:2 o4.,33 74,00 -20.33 Peak
2453 .500 Z28.58 85.94 35.97 49.70 51.:25 74,00 22.75 Peak
Z496.000 zZg8.60 S5.94 36.00 50.25 51.58:2 74,00 ZZ2.15 Peak
2500.000 Z28.80 8.89 36.00 45,44 49,93 74,00 24,07 Peak
Remwarks:

Antenna Factor + Cable Loss -lmp Factor + Reading.

The emission lewels that are Z0dE below the official limit are not reported,

-29-

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09203



AUDIX 2

FCC ID:TE7TDW8960N
Page 6-31

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 102
Lewvel {dBuV/im)

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

120
1
60
FCC PART 15C AV
\J R
0 2430 2446, 2462, 2478, 2494, 2510
Frequency (MHz)
3ite no. 3m Chamber Iata no. 10z
Dis. / Aint. 3m 3115(0905) hnt. pol. HORIZONTAL
Limit FCC PART 15C AW
Enwv. / Ins. 23%C/54% Engineer Sunny-1u
EUT Wireless N AD3ILZ+Modemwm Router
Power DC 12W From Adapter input LC 120V/60HE
Test rmode IEEES0Z.11n HT40 CH? 2Z452MH=
MW TD-WS9 60N
Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) [dEB) [l [(dBuv/m) (dBuW/m) (dE)
2449.440 28.53 8.48 36.06 78.53 79,48 E4.00 -25.48 lbverage
2 2483.500 Z28.58 &5.94 35.97 37.39 35.94 54.00 15.06 Average
3 Z500.000 zZ8.860 S§.89 36.00 i6.61 35.10 54.00 15.30 Average
Remarks:

1. Ewmission Lewel=

intenna Factor + Cable Loss -Awp Factor + Reading.

Z. The emission lewvels that are Z0dE helow the official limit are not reported,
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AUDIX 2

FCC ID:TE7TDW8960N
Page 6-32

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 103
Lewvel {dBuV/im)

120

G0

0

L

File: E:2009 report data'T' TP-LINK:ACS90Q934.EM6 (104}

Date: 2009-08-21

FCC PART 15C PEAK

Le—

]

2430

2446,
3ite no.
Dis. / Ant.
Limit

Enwv. / Ins.
EUT

Power
Test mwode
M/
Aint.
Freg. Factor
[MH=z) (dE/m)
2454640 Z2Z8.55
2453 .500 Z28.58
Z455.040 Z8.58
2500.000 Z28.60
Remwarks:

2462, 2478.
Frequency (MHz)
3m Chamber Iata no.
3 3115(0905) Ant. pol.
FCC PART 15C PELE
23%C/54% Engineer

Wireless N AD3ILZ+Modemwm Router
DC 12W From Adapter input LC 120V/60HE
IEEES0Z.11n HT40 CH? 2Z452MH=

TD-WS9 60N
Cabhle Lwp.
los=s Factor
(dE)  (dB)
8.48 36.02
.94 35.97
.94 35.97
§.89 3Jo6.00

Emission Lewvel=

Emission
Reading Level
{dbuwr) [dBuV/m)
i01.70 102.71
59.28 0. 83
63 .52 65,37
52.91 54,40

2494, 2510

103
VERTICAL

Sunny-lu

Limits Margin Remark
[dBuW/m) [(dE)
74.00 -Z8.71 Peak
74,00 13.17 Peak
74,00 8.63 Peak
74,00 19.60 Peak

Antenna Factor + Cable Loss -lmp Factor + Reading.
The emission lewels that are Z0dE below the official limit are not reported,

o3 -
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AUDIX 2

FCC ID:TE7TDW8960N
Page 6-33

No.6 Ke Feng Road,EBlock 52,
ShenZhen Science & Industry Park
Noutou, 3henZhen, Guanglong, China
Tel:+86-755-26639455-"7
Fax:+56-755-26632877

Postcode: 515057

Data: 104 File: E::2009 report data'T'TP-LINK:ACS90934.EMG (104)
Lewvel {dBuV/im) Date: 2009-08-21
120
1
60
f(\ FCC PART 15C AV
L >
\'\MZG
"\%\7_\_-\—4
'\_'_h\—.._
02430 2446, 2462, 2478, 2494, 2510
Frequency (MHz)
3ite no. 3m Chamber Iata no. 104
Dis. / Aint. 3m 3115(0905) hnt. pol. : VERTICAL
Limit FCC PART 15C AW
Enwv. / Ins. 23%C/54% Engineer : Sunny-lu
EUT Wireless N AD3ILZ+Modemwm Router
Power DC 12W From Adapter input LC 120V/60HE
Test rmode IEEES0Z.11n HT40 CH? 2Z452MH=
MW TD-WS9 60N
Aint. Cabhle Lwp. Emission
Freg. Factor loss Factor PReading Level Limits Margin Remark
[MH=z) (dE/m) [dE) [dEB) [l [(dBuv/m) (dBuW/m) (dE)
1 2449.340 Z8.53 8.48 36.08 0. 71 91.66 E4.00 -37.66 Lbverage
2 2483.500 Z28.58 &5.94 35.97 46.37 47,92 54.00 6.08 Average
3 Z454.240 Z28.585 &5.94 35.97 47,15 45,75 54.00 5.27 Average
4 2500.000 28.80 85.89 3J6.00 41. 50 43 .09 54.00 10.91 Average

Remwarks:
1. Emission Lewvel
2. The ewission 1

= Antenna Factor + Cable Loss -lwp Factor + Reading.
ewvels that are 20dE below the official limit are not reported,

-32-
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7. 6dB Bandwidth Test
7.1.Test Equipment
Item| Equipment |Manufacturer| Model No. Serial No. Last Cal. Cal.
Interval
1 | Spectum Agilent E4446A | US44300459 |May.08,00| 1 Year
Analyzer
2. Attenuator Agilent 8491B MY39262165| May.08,09| 1 Year
3. | RFCable | Hubersuhner SUC%ZLEX 28618/2 |May.08,09| 1Year
7.2.Limit

For direct sequence systems, the minimum 6dB bandwidth shall be at least 500kHz
7.3.Test Procedure

The transmitter output was connected to a spectrum analyzer, The bandwidth of the
fundamental frequency was measured by spectrum analyzer with 100kHz RBW and
100 kHz VBW. The 6dB bandwidth is defined as the total spectrum the power of which
is higher than peak power minus 6dB.

7.4.Test Results

Chain 1:
Test Mode: IEEE 802.11b TX

CH 6dB Bandwidth (MHz) Limit Conclusion
9.00 >500 PASS
6 9.00 >500 PASS
11 9.00 >500 PASS
Test Mode: IEEE 802.11g TX
CH 6dB Bandwidth (MHz) Limit Conclusion
15.42 >500 PASS
6 15.33 >500 PASS
11 15.58 >500 PASS
Test Mode: IEEE 802.11n HT20 TX
CH 6dB Bandwidth (MHz) Limit Conclusion
16.83 >500 PASS
17.08 >500 PASS
11 16.92 >500 PASS
Test Mode: IEEE 802.11n HT40 TX
CH 6dB Bandwidth (MHz) Limit Conclusion
1 35.30 >500 PASS
36.00 >500 PASS
7 35.40 >500 PASS
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Chain 2:
Test Mode: IEEE 802.11b TX
CH 6dB Bandwidth (MHz) Limit Conclusion
9.00 >500 PASS
9.00 >500 PASS
11 8.58 >500 PASS
Test Mode: IEEE 802.11g TX
CH 6dB Bandwidth (MHz) Limit Conclusion
15.75 >500 PASS
6 16.25 >500 PASS
11 16.17 >500 PASS
Test Mode: IEEE 802.11n HT20 TX
CH 6dB Bandwidth (MHz) Limit Conclusion
17.58 >500 PASS
6 17.25 >500 PASS
11 17.42 >500 PASS
Test Mode: IEEE 802.11n HT40 TX
CH 6dB Bandwidth (MHz) Limit Conclusion
1 35.60 >500 PASS
35.60 >500 PASS
7 35.70 >500 PASS

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



Chain 1:
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

- Agilent

#Atten 20 dB

1
2R

:E gttt iy ‘P
L] 1 M

N
|
1

Marker a A
9.000000 MHz—/
0.10 dB

,
[T

Test CH6: 2437TMHz
- Agilent

1

2R e

4y
ey
Pt et toft )

:E LAAd 9
.

Marker a ﬁf
9.000000 MHz—/
2.0 B

g W

P AT et

File Operation Status. A:\SCREN244.GIF file saved

“B.48 dE

FCC ID:TE7TDW8960N
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Marker
Select Marker
1 2 3 4

Normal
Delta

Delta Pair
{Tracking Ref)
Fef A

Span Pair

Span Center

Off

More
1af 2

File Operation Status. A:\SCREN243.GIF file saved

Marker
Select Marker
1 2 3 4

Normal
Delta

Delta Pair
{Tracking Ref)
Fef A
Span Pair

Span Center

Off

More
1af 2
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Test CH11: 2462MHz
- Agilent

Marker a
9.000000 MHz
0.98 dB nm

1 LY
=
l,_.L-..-._g..,,.-r.-....."-.-..-}-'au-'f
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Marker

Eef

Span

Select Marker
1 2

34

Normal

Delta

Delta Pair
{Tracking Ref)

&

Span Pair

Center

Off

More
1of2

File Operation Status. A:\SCREMN245.GIF file saved

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz
3% Agilent

Marker a I_.I
15.420000 MHz
| _.*@61 dB .,ul,.!,ul.-...,1,ff"l

File Operation $tatus. A:\SCREN246.GIF file

Marker

L
"-1-4'»!::...-.“._.. il
el T P R FER
Tty

Fef

Span

-B.61 dB

Select Marker
1 2

3 4

Normal

Delta

Delta Pair
{ Tracking Ref)

a4

Span Pair

Center

Off

More
1 of 2
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Test CH6: 2437MHz

# Agilent

Marker a
15.330000 HHz
—E] 36 dB e

|.1,|| !* AL,

s St T S P i et gy -

FCC ID:TE7TDW8960N
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Marker
Select Marker
1 2 3 4

Normal

Delta

Delta Pair
(Tracking Ref)
Fef &

Span Pair
Span Center

Off

More
1 of 2

File Operation Status. A:ZSCREN247.GIF file saved

Test CH11: 2462MHz

File Operation %tatus. A:\SCREN248.GIF file saved

# Agilent

Marker a J
15.580000 HHz
-0.19 dB .=/

ST
At

-B.149 dE

Marker

Select Marker
1 2 3 4

Normal

Delta

Delta Pair
{ Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1 of 2
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz
- Agilent Marker

Select Marker
1 2 3 4

Normal

Marker a ‘ 3 |
16.830000 MHz ,
- B.33dB =

P

Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1of2

File Operation Status. A:\SCREN249.GIF file saved

Test CH6: 2437MHz
- Agilent Marker

Select Marker
1 2 3 4

Normal

J '| =

_l?.ElBE]E]ElEl MHz Delta

Delta Pair
{Tracking Ref)
Ref A

Span Pair
Span Center

Off

More
1of2

File Operation Status. A:\SCREN250.GIF file saved
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Test CH11: 2462MHz
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- Agilent Marker

Marker a ;' ' & |
16.920000 MHz \
on 0.16 dB — .I'"1""""--'r-..-v:.,,.,-.-,'-4'-.»-.\“\!&1.-.-_.

Lo

Eef

Span

¥ Select Marker
1z

34

Normal

Delta

Delta Pair
{Tracking Ref)

&

Span Pair

Center

Off

More
1of2

File Operation Status. A:\SCREMN251.GIF file saved

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

3% Agilent Marker

Marker al™" SR §
35.300000 MHz '

Fef

Span

File Operation $tatus. R:\SCREN252.GIF file

Select Marker
1 2

3 4

Normal

Delta

Delta Pair
{ Tracking Ref)

a4

Span Pair

Center

Off

More
1 of 2
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Test CH4: 2437MHz

# Agilent

Marker al
36.000000 MHz

#Htten 20 dB

FCC ID:TE7TDW8960N
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Marker

Eef

Span

Select Marker
1 2

34

Normal

Delta

Delta Pair
(Tracking Ref)

a4

Span Pair

Center

Off

More
1 of 2

File Operation Status. A:ZSCREN253.GIF file saved

Test CH7: 2452MHz

# Agilent

Marker af™
35.400000 MHz
. -0.97 dB

Marker

L
LY. 'l'.___
al

i
Pt

Fef

Span

File Operation %tatus. A:\SCREN254.GIF file saved

Select Marker
1 2

3 4

Normal

Delta

Delta Pair
{ Tracking Ref)

a4

Span Pair

Center

Off

More
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Chain 2:
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

- Agilent

1

<k r."l."""l'ul ?‘.ﬁ_luld :

Marker a
9.000000 MHz
0.62 dB »

Ynpeapmpr i gttt
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Marker

Select Marker
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Normal

Delta
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Ref A

Span Pair
Span Center

Off

More
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File Operation Status. A:ANSCRENZ255.GIF file saved

Test CH6: 2437TMHz
- Agilent

Marker a
9.000000 MHz

wh S
T "'-"r

B.46 db

File Operation Status. A:\NSCRENZ256.GIF file saved
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Test CH11: 2462MHz
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Delta
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File Operation Status. A:\SCREN257.GIF file saved

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz
3% Agilent

Marker a
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A_l?3 dB sl

Marker

Select Marker
1 2 3 4

Normal
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File Operation $tatus. A:\SCREN258.GIF file
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Test CH6: 2437MHz
# Agilent
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16.250000 MHz
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Test Mode: IEEE 802.11n HT20 TX

Test CH1: 2412MHz

- Agilent Marker

¥ Select Marker
1 2 3 4

Normal

Delta

ks . o !
il "'J[ T R H;.ﬂ'.ﬂr’r"l [k
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Test CH4: 2437MHz
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OUTPUT POWER TEST

8.1.Test Equipment

Item |Equipment  |Manufacturer [Model No. |Serial No. Last Cal. |Cal. Interval

1| Spectrum | pilent | E4446A | US44300459 |May.08, 09| 1 Year
Analyzer

2. Attenuator Agilent 8491B |MY39262165|May.08, 09| 1 Year

3 RF Cable | Hubersuhner SUCOFLEX 28618/2 |May.08,09| 1Year

102
4, Power meter Anritsu ML2487A | 6K00002472 (May.10, 08| 1 Year
5. |Power sensor| Anritsu MAZ2491A 032516 |May.10,08| 1 Year

8.2.Limit(FCC Part 15C 15.247 b(3))

For systems using digital modulation in the 2400—2483.5MHz, The Peak out put
Power shall not exceed 1W(30dBm)

8.3.Test Procedure

1, For IEEE 802.11b/g and IEEE802.11n HT20 mode, use power output option 1
method of KDB 558074, the transmitter output was connection to a power meter by
suitable attenuation, read out the peak output power of device.

2, For IEEE802.11n HT40 mode, because the signal’s EBW is about 40MHz and above
20MHz bandwidth of power sensor ML2491A. So the channel power measure
function of spectrum Analyzer was used to measure out the PK output power of
device. According power output option 2, method #3 of KDB558074.
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8.4.Test Results

EUT: Wireless N ADSL2 + Modem Router M/N:TD-W8960N

Power: DC 12V From Adapter Input AC 120V/60Hz

Data Rate:11b 1Mbps ; 11g : 6Mbps ; 11n HT20 : 6.5Mbps ; 11n HT40 : 13.5Mbps(Note 1)

Ambient Temperature:23°C | Relative Humidity: 60%

Test date:2009/11/12 Test site: RF site Tested By: Sunny-Lu

Cable Loss: 0.6dB  Attenuator: 20dB

(T:e;t alsz'%lg’“” CH1:2412MHz CH6:2437MHz CH11:2462MHz
Eﬁt 11n HT40 CH1:2422MHz CH4:2437MHz CH7:2452MHz
Chainl Chain2 Result
Mode CH R Total ..
ead Level Read Level Power Limit Conclusion
@m) | (@Bm) | (dBm) (dBm) (dBm)
(dBm)
CHL | -2.26 18.34 1163 18.97 NA | 3000 | PASS
11b [ CH6 | -181 18.79 1149 19.11 NA | 3000 | PASS
CHI1| -157 19.03 1139 19.21 NA | 3000 | PASS
CHL | -2.28 18.32 184 18.76 NA | 3000 | PASS
11g | CH6 | 2.36 22.96 251 2311 NA | 3000 | PASS
CHIL| -4.29 1631 418 16.42 NA | 3000 | PASS
CHL | -553 15.07 567 1493 | 1801 | 3000 | PASS
Hl%o CH6 | -0.26 20.34 0.58 2118 | 23.79 | 3000 | PASS
CHIL| -7.25 13.35 722 1338 | 1638 | 3000 | PASS
1 LCHL| 543 1517 572 1488 | 1804 | 3000 | PASS
a0 | CHA | 087 19.73 2043 2017 | 2297 | 3000 | PASS
CH7 | -5.69 14.91 541 1519 | 1806 | 3000 | PASS

Notel:According Exploratory test, These data rate have the maximum output power

Note2:Level=Read+ cable loss+Attenuator

Note3:Total Power=Chainl level+Chain2 level ( Liner)
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Chain 1:
Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

#Atten 10 JE

Log

19 /

Center 2.422 GHz Span 55.5 MHz
#Res BH 1 MHz #VBH 3 MHz #3neep 1 g (481 prs)

Channel Power Power Spectral Density

-5.43 dBm /37.0000 MHz -81.11 dBm/Hz

Test CH4: 2437TMHz

|

Eef @ dBm #ftten 18 4B
#Peak
Log

16 ,M/””/
dB/

Center 2.437 GHz Span 55.5 MHz
#fes B 1 MHz #\JBH 3 MHz #5weep 1 5 (401 pts)

Channel Power Power Spectral Density

-0.87 dBm /37.0000 MHz -76.55 dBm/Hz
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Test CH7: 2452MHz
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Fef @ dBm #Htten 18 B

#Peak

Center 2.452 GHz

#hes BH 1 MHz #BW 3 MHz

/‘_J_'—“—“““’_‘_”_’“—th—"_’_”_“_“’”"m—"_ﬁﬂﬁ_\

Span 55.5 MHz
#5neen 1 5 (481 pts)

Channel Power

-5.69 dBm /37.0000 MHz

Power Spectral Density

-81.37 dBm/Hz

Chain 2:
Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz

Eef @ dBm #ftten 18 4B

#Peak
Log

P

18

Center 2.422 GHz

thes BH 1 MHz #VBW 3 MHz

Span 55.5 MHz
#5weep 1 5 (401 pts)

Channel Power

-5.72 dBm /37.0000 MHz

Power Spectral Density

-81.41 dBm/Hz
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Test CH4: 2437MHz

RBW 1.000000000 MH=z

Fef @ dBm #Htten 18 B
#Peak

1 S et ANt o Bttt

Center 2.437 GHz Span 55.5 MHz
#Res BW 1 MHz #/BH 3 MH=z #5neen 1 5 (481 pts)

Channel Power Power Spectral Density

-0.43 dBm /37.0000 MHz -76.11 dBm/Hz

Test CH7: 2452MHz

Fef @ dBm #Atten 18 4B
#Peak

| T e e |

Center 2,452 GHz Span 55.5 MHz
#Res BW 1 MHz #/BH 3 MH=z #5weep 1 5 (481 pts)

Channel Power Power Spectral Density

-5.41 dBm /37.0000 MHz -81.09 dBm/Hz
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9. POWER SPECTRAL DENSITY TEST
9.1.Test Equipment
Item| Equipment | Manufacturer| Model No. | Serial No. Last Cal. | Cal. Interval
L Spectrum Agilent E4446A | US44300459 | May.08,09 | 1 Year
Analyzer
2. Attenuator Agilent 8491B |MY39262165| May.08, 09 1 Year
3 RF Cable Hubersuhner SUC%;LEX 28618/2 May.08, 09 1Year

9.2.Limit

For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8dBm in any 3kHz band
during any time interval of continuous transmission.

9.3.Test Procedure

The transmitter output was connected to a spectrum analyzer. Power density was
measured by spectrum analyzer with 3kHz RBW and 30kHz VBW, sweep

time=span/3kHz.
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9.4.Test Results

EUT: Wireless N ADSL2+Modem Router M/N:TD-W8960N
Power: DC 12V From Adapter input AC 120V/60Hz
Data Rate:11b 1Mbps ; 11g : 6Mbps ; 11n HT20 : 6.5Mbps ; 11n HT40 : 13.5Mbps(Note 1)
Ambient Temperature:25°C Relative Humidity: 60%
Test date:2009/11/12 Test site: RF site | Tested By: Sunny-Lu
Cable Loss: 0.6dB  Attenuator: 20dB
Test CH | 11b,119,11n HT20 | CH1:2412MHz CH6:2437MHz CH11:2462MHz
TestCH | 11n HT40 CH1:2422MHz  CH4:2437TMHz  CH7:2452MHz
Chainl Chain2 Result
Mode CH Read Level Read Level Total Power Limit Conclusion
(dBm) (dBm) (dBm) (dBm)
CH1 -7.567 -7.107 N/A 8 PASS
11b CHG6 -7.647 -7.680 N/A 8 PASS
CH11 -6.915 -7.980 N/A 8 PASS
CH1 -13.28 -13.270 N/A 8 PASS
119 CHG6 -9.766 -8.578 N/A 8 PASS
CH11 -11.23 -11.10 N/A 8 PASS
CH1 -16.69 -16.69 -13.68 8 PASS
11n
HT20 CHG6 -10.72 -11.06 -7.88 8 PASS
CH11 -17.19 -17.61 -14.38 8 PASS
CH1 -20.37 -19.83 -17.08 8 PASS
11n
HT40 CH4 -13.93 -14.39 -11.14 8 PASS
CH7 -17.72 -18.01 -14.85 8 PASS
Notel:According Exploratory test, These data rate have the maximum output power
Note2:cable loss and Attenuator were offset to the spectrum analyzer
Note3:Total power=chainl level+chain2 level(liner)
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Chain 1:
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Mkrl 2.4138125 GHz
Ref 28.6 Bm #Atten 10 dE -7.567 dBEm
#Peak

Marker
2.413012800 GHz
-7.567 dBm

Center 2.413 GHz Span 308 kHz
#Res BW 3 kHz #BH 30 kHz #Sweep 106 5 (481 pts)

Test CH6: 2437MHz

Mkrl 2.4380075 GHz
Ret 20.6 dBm #Atten 10 dB -7.647 dBm
#Peak
Log
18
dB/
Dffst 4

206 WWW‘MWWWMWWWWM
dB
Marker

2.438007508 GHz
-7.647 dBm

Center 2.438 GHz Span 308 kHz
#Res BW 3 kHz #BH 30 kHz #Sweep 106 5 (481 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203
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Test CH11: 2462MHz

Mkrl 2.4630008 GHz
Ref 20.5 dBm #Atten 10 4B -6.915 dBm
#Peak
Log
16
dB/
Dffst 1

20.6 WWWWMWW
dB

Marker
2.463000000 GHz
-6.915 dBm

Center 2.463 GHz Span 308 kHz
#Res BW 3 kHz #WBH 30 kHz #5weep 106 5 (401 pts)

Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Mkrl 2.4147813 GHz
Ref 20.56 dBm #Atten 10 dB -13.28 dBm
#Peak
Log
18
dB/
Offst
20.5 s

& ”‘MH%WMM%
2.414781300 GHz
-13.28 dBm

Center 2,415 GHz Span 388 kHz
#Res BH 3 kHz #WBH 38 kHz #Speep 100 5 (401 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203




Test CH6: 2437MHz

Mkrl 2.4481418 GHz
Ref 20.5 dBm #fAtten 10 dB -9.766 dBm
#Peak
Log
18
dB/
Dffst
20.5 %

dB W
Marker
2.440141000 GHz

-9.766 dBm

Center 2.44 GHz Span 386 kHz
#Res BH 3 kHz #WBH 36 kHz #Sweep 100 5 (401 pts)

FCC ID:TE7TDW8960N
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Test CH11: 2462MHz

Mkrl 2.4638975 GHz
Ref 20.56 dBm #Atten 10 dB -11.1 dEm
#Peak
Log
18
dB/

Offst
20.6 1

4B WM
arker
2.463897500 GHz
-11.1 dBm

Center 2,464 GHz Span 388 kHz

#Res BH 3 kHz #WBH 38 kHz #Speep 100 5 (401 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz
- Agilent Peak Search
Mikrl 2.41 5
dBm #Atten 18 dB - Next Peak
i Next Pk Right
.,,_.._.-..-1..-.~._.-,-:--.a-r---*-'-'-"'|'"""'*“'"'."'""‘*"'"'.""'""""'“""'"""T"_""'“""'"""""":?‘-""""""""“"'""""""““"‘"-"--""‘--f-—-1-r----.--.ﬂ-..-r-rv.‘__..n._
Next Pk Left

Marker
2.412360400 GHz

Min Search

-16.69 dBm
3 GH=z
Pk-Pk Search
Mkr 5 CF

More
1of2

File Operation Status. A:\SCREMN285.GIF file saved

Test CH6: 2437MHz
- Agilent Peak Search

dBm #Atten 10 dB - Next Peak

Next Pk Right

L PRSI LU LN ._-.._.“r..,_,..,n..,n+_r.._.w~,.‘rh...,_. v,ﬁ___\;..._‘*,_"‘_'1’_____"___1‘.%‘_“‘_‘_JI N PTG WP

Next Pk Left
Marker
2.437360800 GHz
-10.72 dBm

Min Search

Pk-Pk Search
Amplitu
-168.72 dBm
Mkr 3 CF
More
1 of 2

File Operation Status. A:\SCREN286.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203
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Test CH11: 2462MHz
- Agilent Peak Search
dBm  sAtten 10 dB 7.19 dBm Next Peak
Next Pk Right
Next Pk Left

2.461387400 GHz

Min Search

-17.19 dBm
A GHz
Pk-Pk Search
Mkr » CF

More
1of2

File Operation Status. A:\SCREN287.GIF file saved

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz
3% Agilent Peak Search

#Atten 10 dB il Next Peak

Next Pk Right
1

| -~ ST T L
. PR . PRy SR R P LT o TP N oo . -,
P PP ief WL e e, S ~
r ot ot L U et e

Next Pk Left
Marker
2.420139100 GHz

Lofv +-2@.37 cBm

7 GHz

Min Search

Pk-Pk Search

Mkr 3 CF

More
1 of 2

File Operation %tatus. A:\SCREN288.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



FCC ID:TE7TDW8960N

Page 9-8

Test CH4: 2437MHz
- Agilent Peak Search
#Atten 19 dB - n Next Peak
Next Pk Right
Hext Pk Left

Marker

2435765300 GHz in Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

File Operation Status. A:ZSCREN289.GIF file saved

Test CH7: 2452MHz
- Agilent Peak Search

#Arten 10 dB i Next Peak

Next Pk Right

A N ;
Y T R

Next Pk Left

Marker
2.450140800 GHz
-17.72 dBm

Min Search

5 BA : - Sween 100 5 (601 nts) B T,

Markar

Mkr 5 CF

More
1 of 2

File Operation Status. A:ZSCREN290.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203
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Chain 2:
Test Mode: IEEE 802.11b TX
Test CH1: 2412MHz

Mkrl 2.4138135 GHz
Ref 20.6 dBm #Atten 19 dB -7.187 dBm
#Peak

Marker
2.413013500 GHz
-7.187 dBm

Center 2.413 GHz Span 388 kHz
#Res BW 3 kHz #BH 30 kHz #3weep 1068 5 (401 pts)

Test CH6: 2437MHz

Mkrl 2.4388008 GHz
Ref 20.6 dBm #Atten 10 dB -7.68 dBm
#Pegk
Log
16
dB/
Offst 1

dB
Marker

2.438000800 GHz
~7.68 dBm

Center 2.438 GHz Span 388 kHz
#Res BW 3 kHz #BH 30 kHz #3weep 1068 5 (401 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203




Test CH11: 2462MHz

Mkrl 2.4638135 GHz
Ref 20.5 dBm #Atten 10 4B -7.9% dBm
#Peak
Log
16
dB/
Dffst 1

dB
Marker

2.463013500 GHz
~7.98 dBm

Center 2.463 GHz Span 308 kHz
#Res BW 3 kHz #WBH 30 kHz #5weep 106 5 (401 pts)

FCC ID:TE7TDW8960N
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Test Mode: IEEE 802.11g TX
Test CH1: 2412MHz

Mkrl 2.4147813 GHz
Ref 20.56 dBm #Atten 10 dB -13.27 dBm
#Peak
Log
18
dB/
Offst
20.5 s

& *J‘MH%MWW
2.414781300 GHz
-13.27 dBm

Center 2,415 GHz Span 388 kHz

#Res BH 3 kHz #WBH 38 kHz #Speep 100 5 (401 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203




Test CH6: 2437MHz

Mkrl 2.4397820 GHz
Ref 20.5 dBm #fAtten 10 dB -5.578 dBm
#Peak
Log
18
dB/
Dffst

1

20.6
dB WMMWN%M
Marker

2.439782000 GHz
-8.578 dBm

Center 2.44 GHz Span 386 kHz
#Res BH 3 kHz #WBH 36 kHz #Sweep 100 5 (401 pts)

FCC ID:TE7TDW8960N
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Test CH11: 2462MHz

Mkrl 2.4629428 GHz
Ref 20.56 dBm #Atten 10 dB -11.38 dBm
#Peak
Log
18
dB/

Offst
20.6 1

dB WWM%
arke
2.462942800 GHz
-11.38 dBm

Center 2,463 GHz Span 388 kHz

#Res BH 3 kHz #WBH 38 kHz #Speep 100 5 (401 pts)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203
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Test Mode: IEEE 802.11n HT20 TX
Test CH1: 2412MHz
- Agilent Peak Search
Mikrl 2.41 5
dBm #Atten 18 dB - Next Peak
| Next Pk Right
.._.,-,,h_.-_,..f-=-1._..-.--r~+-»-'-"'---*~vu-—f"-"ffw--«*-*—-"'"9-—'*'*--'-*-‘—--'-—*-—-*rr-4-~'-'---~.---—-r'».-hr-.-.-.-1.r_.;;~n_._.-a"-.u,.w..,a,;,.,..,-._m-m-
Next Pk Left

Marker
2.412637500 GHz

Min Search

gAw —16.69 dBm

7 GHz
Pk-Pk Search

Mkr 3 CF

More
1of2

File Operation Status. A:\SCREN273.GIF file saved

Test CH6: 2437MHz
- Agilent Peak Search

dBm #Atten 10 dB 1.96 ¢ 3 Next Peak

1 Next Pk Right

R ST A RN VAP, Iy Y JON TR¥] SN PR R - a N
et e T S L P P " L
- Wy i R L N P LI PR |

Next Pk Left

Marker
2.438263200 GHz
-11.06 dBm

Min Search

Pk-Pk Search
-11.86 dBm
Mkr 5 CF

More
1of2

File Operation Status. A:\SCREN274.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203
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Test CH11: 2462MHz
- Agilent Peak Search
dBm #Atten 10 dB 7.61 dBm Next Peak
) Next Pk Right
_""?—-'-"‘-—J“""J.',1-1-*.-'-a'r'.1,-\--'l"—l-"-.-.-"-‘-"‘-1-r-|__1—-|,,v-..-.,-..._.-,-.11.&,...1"..4_*'.“__|r- .;-'-.—-...,.-.l,.,._._-‘?'{.\..-.|".--..-.,1-'p-"ra-.J-"'.-’.d'n-‘n"“|'+.\-¢_.,u_h‘..l._‘_l__.-\
Next Pk Left

Marker
2.461387100 GHz

Min Search

-17.61 dBm

- 3 5Hz
Pk-Pk Search
Mkr » CF

More
1of2

File Operation Status. A:\SCREN275.GIF file saved

Test Mode: IEEE 802.11n HT40 TX
Test CH1: 2422MHz
3% Agilent Peak Search

#Atten 10 dB B Next Peak

Next Pk Right
— T Next Pk Left
Marker

2420138600 GHz Hin Search
-19.83 dBm
' GHz

Pk-Pk Search

Mkr 5 CF

More

1 of 2

File Operation %tatus. A:\SCREN276.GIF file saved

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203
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Test CH4: 2437MHz

- Agilent Peak Search
#Atten 18 dB L il Next Peak
1 Next Pk Right

L2 . . NS

e "-—’F"‘-.+--"'--'N\"--_,...,.-|-"'H"'-,._._;.-_-_-—.l"-,_.-.-._-*.,_;.'1'""-‘-..,-’-.*l-.:'-"'-—..a—-"'-""'"m'u"""""""""""" T
Next Pk Left

Marker
2.434863000 GHz

Min Search

-14.39 dB

=30 Pk-Pk Search

Amplitude
-14.39 dEm

Mkr 5 CF

More
1 of 2

File Operation Status. A:ZSCREN277.GIF file saved

Test CH7: 2452MHz
- Agilent Peak Search

#Arten 10 dB 14.39 dBr Next Peak

Next Pk Right

LA A ., ol T L i
R e Pl . e ¥

Next Pk Left
Marker
2.434863000 GHz
-14.39 dBm

1 | GHz

Min Search

Pk-Pk Search

Mkr 5 CF

More
1 of 2

File Operation Status. A:ZSCREN278.GIF file saved
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10. ANTENNA REQUIREMENT

10.1 STANDARD APPLICABLE

For intentional device, according to FCC 47 CFR Section 15.203, an intentional radiator
shall be designed to ensure that no antenna other than that furnished by the responsible
party shall be used with the device. And according to FCC 47 CFR Section 15.247 (b), if
transmitting antennas of directional gain greater than 6dBi are used, the power shall be
reduced by the amount in dB that the directional gain of the antenna exceeds 6dBi.

10.2 ANTENNA CONNECTED CONSTRUCTION

The antennas used for this product are Dipole Antenna with SMA-B connector and that
no antenna other than that furnished by the responsible party shall be used with the device,
the maximum peak gain of the transmit antenna is only 3dBi.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F09203



11.MPE ESTIMATION

FCC ID:TE7TDW8960N

11.1.Limit for General Population/ Uncontrolled Exposures

Page 11-1

Frequency Power density (mW/ cm?) Averaging time(minutes)
300MHz----1.5GHz F/1500 30
1.5GHz---100GHz 1.0 30

Frequency(MHz) Power density (mW/ cm?) |Averaging time(minutes)
2412 1 30
2437 1 30
2462 1 30
Note: F= Frequency in MHz
11.2.Estimation Result
Frequenc PK Output Output Antenna Antenna
Mode | CH (I\?IHZ) y power power Gain Gain(linear) MPE
(dBm) (mWw) (dBi)
1 2412 18.97 78.89 3 2.00 0.0313
11b 6 2437 19.11 81.47 3 2.00 0.0324
11 2462 19.21 83.37 3 2.00 0.0331
1 2412 18.76 75.16 3 2.00 0.0299
119 6 2437 23.11 204.64 3 2.00 0.0813
11 2462 16.42 43.85 3 2.00 0.0174
11n 1 2412 18.01 63.24 3 2.00 0.0251
HT20 6 2437 23.79 239.33 3 2.00 0.0950
11 2462 16.38 43.45 3 2.00 0.0173
11n 1 2422 18.04 63.68 3 2.00 0.0253
HT40 4 2437 22.97 198.15 3 2.00 0.0787
7 2452 18.06 63.97 3 2.00 0.0254

Audix Technology (Shenzhen) Co., Ltd.

Report No. ACS-F09203
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12.DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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